APPENDIX E

FACILITY INVENTORY REPORT



Appendix E Water Treatment Plant and Storage Inventories

1. Water Treatment Plant Inventories
Each water treatment plant in the service area with greater than 0.5 MGD capacity was
inventoried and an assessment was made of potential needs. The following is a description and

evaluation of each plant and a schematic flow diagram is also included. The plants are list in

alphabetical order.

City of Abilene

The city of Abilene currently operates three water treatment plants and a fourth is under
construction. The Grimes and Northeast freatment plants currently provide most of the city’s
treated water. The Abilene plant on the south side of town is currently not in service due to the
low level of Lake Abilene that provides raw water to the plant. This plant operates when water
is available from the lake. The Hargesheimer treatment plant located south on U.S. Highway 84
is under construction and will treat water from O.H. Ivie Reservoir.

The Abilene treatment plant was constructed in the 1920s and has been through various
stages of renovation in 1940 and again in 1982. Capacity of this plant is limited to 1.8 MGD due
to hydraulic limitations. Existing pumping capacities at the Abilene Plant exceed current firm
treatment capacity. Raw water flows by gravity from Lake Abilene to the Abilene Water
Treatment Plant through a 12-mile line, which was installed in the early 1920s. This system has
a delivery capacity of 3 MGD. In 1982, the plant was rehabilitated with the construction of a
new 3.0 MGD solids contact clarifier and the filters were also refurbished. The plant has a
600,000 gallon clearwell. Alum and Cationic polymer are added for coagulation. Caustic is
added for pH adjustment. Disinfection is accomplished using chlorine dioxide and chloramines.
Backwash water is discharged to holding ponds and left to evaporate and siudge from the
clarification unit is also discharged into the holding ponds.

The Grimes Water Treatment Plant was constructed in the 1940s and has been expanded
and rehabilitated several times. The last rehabilitation project in 1980 converted two of the
gravity flow clarifiers into upflow solids contact clarifiers and upgraded eight filters. The plant
has a treatment capacity of 23.5 MGD. The plant has updated instrumentation and a computer
control system for automatic system functions and record keeping. This water treatment plant

receives water from Lake Fort Phantom Hill and Hubbard Creek Reservoir. The plant has a high




West Central Brazos Study Appendix E

service pumping capacity of 30 MGD, with five pumps. This treatment plant has two solids
contact clarifiers, each being 125 feet in diameter and 15 feet in depth. This treatment plant has
8 existing dual media filters, 13.5 feet by 27 feet each. The plant has a 5,000,000 gallon and two
500,000 gallon clearwells. The total clearwell volume is 6,000,000 gallons. Alum and Cationic
polymer are added at the influent line for coagulation. Chlorine dioxide is used for primary
disinfection and is added in the raw waterline. Chlorine/ammonia (chloramines) is used for
secondary disinfection and is added at the hydraulic rapid mix and at the inlet to the clearwells.
Caustic is added for pH adjustment. Backwash water from the filters and sludge blowdown from
the solids contact clarifiers are deposited in earthen holding ponds.

The Northeast Water Treatment Plant was placed in service in 1971 and was upgraded in
1983 and 1998. The treatment plant has a firm capacity of 21.3 MGD. The plant has updated
instrumentation and a computer control system for automatic system functions and record
keeping. This water treatment plant receives water from Lake Fort Phantom Hill and Hubbard
Creek Reservoir. This treatment plant has high service pumping capacity of 29.0 MGD, with 4
(67) pumps. Alum and Cationic polymers are added at the rapid mix box for coagulation. This
treatment plant has three solids contact clarifiers, each 80 feet in diameter and 15.5 feet deep.
This treatment plant has seven dual media filters, each 13.75 feet by 41.25 feet. This treatment
plant has two 5,000,000 gallon clearwells for a combined total of 10,000,000 gallons storage.
Chlorine dioxide is used for primary disinfection and is added in the raw waterline.
Chlorine/ammonia (chloramines) is used for secondary disinfection and is added at the hydraulic
rapid mix and at the inlet to the clearwells. Caustic is added for pH adjustment. Solids removed
from the water during clarification are pumped as sludge to the existing sludge lagoons.

The Hargesheimer water treatinent plant receives water from Lake Ivie through a 51 mile
36-inch RCCP raw waterline with a capacity of 24 MGD. The Lake Ivie Intake Pump Station
has two pumps, one 10 MGD fixed speed and one 16 MGD variable speed. The Booster Station,
southeast of Winters and north of Highway 67, has a 6 MG ground storage tank and two pumps,
the same size as the Intake. The Intake and Booster Station both have provisions for the future
addition of an 18 MGD fixed speed pump. There is a 10 MG ground storage tank on the 36-inch
raw waterline located in Ovalo, Texas. This water treatment plant has been designed to use
membrane microfiltration followed by membrane reverse osmosis. There are six microfiltration

skids proposed with room in the facility to add three more. There are two reverse osmosis skids

E-2




West Central Brazos Study Appendix E

proposed with room to add one more in the future. This treatment plant has a 5,000,000 gallon
clearwell, with provisions being made for adding an additional 5,000,000 gallon clearwell in the
future. Provisions are being made in the treatment plant design for the addition of chlorine,
sodium hydroxide, ferric sulfate, ammonia sulfate, sulfuric acid, and fluoride at various points in
the treatment process. Chloramines will be used for final disinfection. The design of this water
treatment plant includes four proposed reverse osmosis lagoons for evaporation of reject. The
surface area of these lagoons is approximately 50 acres. A backwash recovery system is in the
design. This treatment plant will have a high service pumping capacity of 12 MGD, with three
pumps. There are provisions being made to add two more pumps in the future. This water
treatment plant is designed to treat 8 MGD with expansion capability to 12 MGD. The plant will
have instrumentation and a computer control system for automatic system functions and record
keeping. Construction of this treatment plant is projected to be complete in June 2003.

There are no capacity issues at any of the Abilene treatment plants. However, meeting
new requirements for Total Organic Carbon (TOC) has proven to be problematic. The older
plants, particularly the Abilene WTP, will likely have problems meeting these requirements as
well as upcoming turbidity requirements. The city has procured an engineering firm to perform a
study regarding the removal of TOC. The purpose of the study will be to make

recommendations as to the types of improvements needed at the plants to meet current and

upcoming requirements.

E-3




ANTUaY
A4V WOuA

NOILOZNI
QX010
ANIHCTIHD

OILYIWHHIS

INVId INHWLVAYL d4LVM ANATIIY

SVXAL "ANTTIY J0 ALLD

1’4 J4NOlI4

NOILOTFNI
ANIAYACTHD NOILOArNI
YAWATC,/WNTY k
YILYM Mvy - 1nvA ¥3snd4g

vIa S8
H34iyy10
MOT4dn

NOLLOArN!
ANINVHOTHD
% JLSNYD

SdANd
A0IAYAS HOIH

OW 90
W3LSAS TIEMMYIT0

NOILNGRILSIa 0L

NOILDArNI
ANIWYHOTHD ——=—

1

z# ¥ —

3L | Y314

$002 "0 934

WY BL:90°F
LIXGR SINOAYT MO dINININAYIAQNLSYREN LAOSIY— WM M\ INE 2L S 20vea

SLisd  00°0F 'Sl

0

0°0 :LSIML

(uasL SW3) sgO°ClL BH GVOV

YD uBsn



JILVIWHHOS
INVId ININLVAYL Yd4LVM SHWIYD

SVXHL “ANATIAY 40 ALID
AR

i :::._:::“_:_:x“._::“F::“::::::::::::::::": :;‘f
AANIS AN NIVHD ONILEINT:
NOLLDAPN) 3AIX0I ININOTHD
ANY YIWATOd/ WY
3NN 3Lvm v 08 .
,,,,, e e — ,_
P L - _M. — - - .n._” .y : i
- 4 B N - 3 ~ ) X
-~ I . B
e = 5\ /7 = IR 3
=l / 1 / g ;
_ a2 13
A | e \ oNIGUNE |
.- o T K E
SNOOO¥T 30GN1S T e SO 4.. - — - |ﬁ | R ais
YT P ' c
ol \ N - / o1 ' 2
[Ei=iatel ] p . N
IR ONUSIX3 / // SNILSIXT / st Er_ R st & z
- - P s azng || OF A £
— | H »
— t = 1] & -on S 'ON iz =
R T —— E o e | L IEET .t : @
. i ol Py i o
- NaLYINMEES ! 3
| Siove | 0 E ] \
I t I
4t T
A m SNISYg W = w
(I T 7=
! o
ELED - Y ) j ! ;
TIEIMAYETS T3S TV 1| Ty f
ONO'S DNILSIXI A1IHINGD | o susve |
| O S50 DNLSIXI ﬂH KOWYLRIMIOIS
QaNoc
. i * M—w._..doz 1L "ON
! SMISYE ! || . A
a ol || i = i
$ 7 T [ Ty T
e — p—— 1
| =T 00
| E ‘ 00
T e I L R S N
TTIMIYIID _ _ | oo
- — — “ENISY e WY
LI MM AL s JL3¥INCD _ HOUYHBAGES | )
i s L R R S e S T T T T e ON S0 ONILSIX3 aotiow | ]
..... ol el St TG RO LT A0 4| ¥
! _ by

|
08 AYMHOH 'SR !

g NOILS3rNI
__ ANIKYEOTHD
ANV JILSNVD

$00Z ‘DL €34
[ZL£Z0vaE]

{yoBL SWT) S90'GL 3 QVIV

WY 61508

essn

i)

SLIsd 00'0E s

0

00 St

LINGADT HNOAYT DM JLAMSINRIOINI USYIAANLEVHE Y LHOdIH— MM,




DLLYWHHIS
INVId INHNLVAYL ¥HLVM LSYIHIYON

SVXHL “ANATIAY 40 ALID
€3 3¥N9I

TR Gv0od M4

o0z ‘GL 834
(428l SWT) S90°GL 13Y Qv

WY L6508

WD 138N

— "y
- i ~
L ON
AR
STE
HALYM MV
=T
NOILDIMNI 30IX0ia
INOTHI, ONY
HINAI0L/ ANy
TIaMEvIT0
XN Tlava -
o L oW 0'G
YA 3
£
— O..uu
1=
1 wvun
INITTINg L.[]// O
o T04INOD
YD [avd NN
v_u.m__( BT - YN0
%,, HOHD 1 ~Shval
O AHITVO Idid mum%v._—%%._.w-_‘._.um
STl
| NOILIZTNI
mm ma ilelfe]lv|lstialle l_ JUSAYD GNY
2o =g HINOTE F0V0LS FNEOTHD
22 L3 HSYMEN HaLYM
25 HEVAIOYE
= SNVL SaLvm v
HEVAOYE
NOILYLS /
- ] N \
39aN1s

TI2Kav3a10
OW 05

g
u

SONQd 200M1S

Qv LAl

00 1sSML 0 slsd  00°0F “Sii
LIXG'R NOAYT  OMT dEMINZNITEY\AINLSYHAE\LU0d3N -\ am\N[ZLczovaa]

NOILYLS dnNd 133315 TidvW 0L




JILYWAHDS
INVTd INAWLVHYL ¥HLVM AJISHLNOS

SVXdL “ANITIAY 0 ALLD
¥4 34N2i4

SaNOd
103038/ HSYmsova
- 31SYM
~ 0L S vNaisag
r NISYE ANIA0DZY
HSYMYOVE Y
i@ ﬂ SdAnd
VLN
3ISVM OL o
ALVYINIONOD NOLLVALTIAVAELTN SdWnd
) —HANIVALS ¥IISNVAL 19VHOLS
(0d) SISONSO SINVL NOLLYHLTZ0HIIA HILYM Mvd
Sdiind SdWnd N9
FOMNIS  TamAvETO FINGY 334 o AELL ' F@
NOlLNgiuLsig  HEH oms @ . - Y T
i — e
g , | ek
NOLLOIINI NOILOINI
doum *os% SdAN HIISNVL vang J9W0LS ILYNYONYAMId _ NOLOIrN
NOISOXH0D HOLIAIHNI V03 1onaoyd 4n/ 4w RCEES WNISSYI0d  SLYNYONYANI
WNISSVLOd
NOILOEPNI
NOILIAMNI NOILOAMN S5¥dAd ANIWOHO
2SO INIWVECTHD

+00¢ "0l €34

LIXG'E NOAYT  OMO dIMSSINITEVAAONLSVIA\LNOd 3~ Kr\uM\:N[Z /S EOVYE
(42sL SWT) S90°S1 1By OOV

WY Zigoe

WyD Jasn

00 ISML 0 S11Sd  00°0F S0




West Central Brazos Study Appendix E

City of Albany

The Albany Water Treatment Plant is of conventional design and was built in 1953. The
plant has 1.7 MGD capacity as rated by TCEQ. There is room remaining at the current site for
some further expansion. The plant was upgraded in 1999 with a new turbidity monttor and in
1998 with rehabilitation of filters #1 and #2. In 1997 filters #3 and #4 were overhauled. In 1986
tube settlers, a track vac and high/low alarms were installed. Lake McCarty and Hubbard Creek
Lake provide raw water for the city. Hubbard Creek Lake provided 231 MG in 2001 due to low
water levels in Lake McCarty. Lake McCarty has high turbidity and is located 7 miles south of
the city. Raw water gravity feeds from Lake McCarty to the WTP through a 12-inch pipeline.
Hubbard Creek Lake, which provides water to Albany through the 36-inch West Central Texas
Municipal Water District (WCTMWD) pipeline, is located 14 miles east of Albany. The water is
transferred to the city through the WCTMWI’s raw water pump station. Water moves through
the plant by gravity flow. After water enters the WTP it is treated with chlorine and alum in the
pipe before it flows into the flash mix tank. Flocculation and sedimentation take place in a
rectangular 200,000-gallon sedimentation basin, which is capable of processing 1.7 MGD. The
water follows a "U" shaped course through the basin. The sedimentation basin capacity limits
the total WTP output to 1.7 MGD. The plant has four indoor muliti-media rectangular filters.
Two measure 9 feet x 9 feet (81 square feet each), and two measure 10.5 feet x 13.5 feet (142
square feet each), providing a total filtration area of 446 square feet. Finished water 1s stored in a
100,000-gallon clearwell at the plant. There is also a 200,000-gallon ground storage tank on site,
which 1s considered part of the distribution system. Disinfection and odor control is by free
chlorine injected into the raw water line, and pH adjustment is by 50 percent sodium hydroxide
stored in outdoor poly-tanks. Three earthen backwash ponds are in use at the plant: one large,
one medium and one small, having a total capacity of 250,000 gallons. Finished water exits the
clearwell through three high service pumps with capacities of 800, 1,300, and 1,400 GPM. A
200,000-gallon ground storage tank at the WTP feeds a 1.0 MG ground storage tank on high
terrain 3/4 mile southwest of the plant. There is an 8 foot perimeter fence with three strands of

barbed wire on top and additional security is provided by City of Albany Police who patrol the

site.

E-8




West Central Brazos Study Appendix E

The city’s plant is very old. However, recent upgrades should allow the city to maintain
compliance with current regulations. The plant may not be adeguate to maintain the more
restrictive surface water drinking standards that are expected to be implemented over the next
decade. The City will have to comply with the upcoming disinfection by-product rules effective
in January, 2004 and improvements will have to be made for this purpose. Also, the surface
water at Hubbard Creek Reservoir is not typically over the limit for dissolved solids. The City is
investigating another source, Possum Kingdom Reservoir, which is high in dissolved solids.
More advanced treatment such as reverse osmosis would have to be added to the plant if this
source is used or use of the new supply would have to be curtailed with blending. The plant is
also operating very near capacity. The plant capacity is 1.7 MGD and the City has seen demands
very close to this on a few occasions. The city will be required to expand the plant or construct a
new one unless the demand on the plant changes. The city’s highest use customer, Shackelford
WSC, is investigating an alternate source and may elect not to buy water from the city in the
future. If so, the current plant would be of sufficient capacity. The city has made application for
funding to construct a new water treatment plant near Lake McCarty. The proposed plant would
be of conventional design with a solids contact clarifier and dual media filters. The current

proposal is to build a 2.5 MGD plant, which would be capable of meeting the needs of both the
city and Shackelford WSC.

E-9




NGLLIArNI INIMOTHS

GNY DILSNVD '/

NOTIVD Q00'COL
TIAMEYINS

OLLYWAHIS
LNVId ININLVAYL dHLVM

SVXAL ‘ANV

d1V 40 AL

S'31 3Jd4N2lI4

aNOd
HSYMAJYE

NOTI¥D Q00002
ADVHOLS GNNOHD

WALSAS
NOLLOEIMLSIO oL

LAR-EINIE]

B
)
7

£ d3aLd

S

NV e

LS

€ d3aid

NISYE NOILYLNINJIS

NISYE NCILYLNINKGIS

T

NISYE NOILVINIWIQ3S

———— - ———
_ |

zo_“._.,q.mDoU“o._h_

N _
||z..|m.||!.1|._|||l.|

HIXIA

_ _
w _
NOILYINDdoT4

H5¥ 14

NOILOICNI WY
ONY ANIJOTHD

i
i _

i

i

L Y3y

HIOAHISTY

AIIHD QuvEaNH

U0 ALHVOSA My
WOH HILVM My

#0DZ ‘Ol €33

Wy 261908
11XG°'8 CLNOAVT  OMT dLMZANVE YAAONLSYHEN IO T~ WA \SMNN[Z2620v48}

00 USIML 0 'S108d  o0EL Sh

(usal ST} SPO'GL I8Y QYaY

Wyo asn



West Central Brazos Study Appendix E

City of Anson

The City of Anson’s current water treatment plant was constructed in 1964 and was
upgraded in 1991 and 1998. The city owns additional land around the facility, which could be
used for expansion. West Central Texas Municipal Water District (WCTMWD) supplies water
to the WTP through a 14-inch line from a booster pump station located on the
WCTMWD/Abilene line. The water is received into a 0.5 MG ground storage tank and is then
gravity fed to the WTP. Disinfection and coagulants are added in the following order: Alum and
chlorine are added before the claricone clarifier. Chlorine is added again after the filters as well
as caustic for final pH adjustment. Anson is adding alum just before the raw water enters the
claricone for sedimentation. The claircone is rated at 2.0 MGD and measures 47 feet in diameter
and has a 31 feet-10 inch water depth. The plant has three (3) multimedia filters that measure 11
feet x11 feet. The backwash is provided by a standpipe, which is 50 feet tall and 20 feet in
diameter. The WTP has three 100,000 gallon concrete clearwells, each of which is 47 feet in
diameter. The finished water leaves the plant and is pumped into the city’s distribution network
using two vertical turbine pumps, each rated at 600 gpm @ 219 feet TDH. The WTP and all
related facilities are surrounded by 6 feet chain link fences with 3 strands of barbwire above.
The WTP is manned 16 hours a day and has an alarm system for dialing the operator in the event
of a plant problem.

The WTP has been upgraded recently and the water quality is generally good. Therefore,
it is expected that the WTP should have no problems meeting current regulations. However,
meeting upcoming standards may prove difficult. The city will have to comply with disinfection
by-product rules coming into effect in January 2004 and capital improvements will be necessary
to accomplish this. The city has applied for funding to install a new chloramine disinfection

system along with other plant improvements which will be designed to help meet new turbidity

requirements.

E-11




SANOd
ONIGTIOH
HSYMMOvE
a4

SaQNOd
ONIJTOH
HSYMIOVE
H3i4

SONOd
ONIQIOH

JLLVNIHOS

INVId INIWLVHYL YALYM
SVXAL ‘NOSNY J0 ALID

9’4 3J4N3l4

NOILIZrNI JILSNVO
ANY INIIOTHD I/

ALV MYY

NCELOAMNE WNTY
ONY ANIRHOTHD ——=

HSVYMXIYE
L EANIE]

. QoW 07
ETTTWAETCZ ] (2) -suad viaan wna INODIEY D
F i
m

i =
. W A
asw 9'9 aon 9'g by ]
IOVHOLS TTIMEYITO IOVHOLS THEMEVITD m =
[
7 =
=
WdD 00L ® 2 Y 2
0oW 0¢ a

(T SdAnd J0IANSS HOH - -
HALYM O31V3EL N1 m
2
m
Loy
=
(=]
=y
¥NVL ONITTOH aqon 99 m
HSYMMOVE 31114 JOVHOLS TTaMEYIT0 “
g

¥

anod
HSYMYOVE

H3Lud

]

¥00Z ‘0L 833

WV 8c:80:8

LINGADT IL0AYT  SMAO NOSNYAOALDNAGNLSYHEN L30T~ MM\ N[ LETOVYE.

L S18d 001 'S[1

0°0 'lSIML

(UIBL 1) S90°GL 19 OOV

VD RSN



West Central Brazos Study Appendix E

City of Baird

The City of Baird Water Treatment Plant is of conventional design and was originally
built around 1950. The capacity of the plant is 0.455 MGD. The WTP was last updated in 2001
when the filter media was changed to multi-media (sand, gravel & anthracite) and rate-of-flow
controllers were added. Baird Lake provides raw water for the city. The estimated yield for
Baird Lake is between 400 and 500 acre feet per year. The lake is located approximately 12
miles southeast of the city and has a 23.5 square mile watershed. The intake has two 8-inch
valves and the raw water line has an 8-inch diameter. Water is conveyed to the plant through
two raw water pumps. One is rated for 500 gpm @ 125 feet TDH and the other is rated for 270
gpm @ 125 feet TDH. After water enters the plant, it flows into the 112,500 gallon circular
sedimentation basin. The basin has a diameter of 40 feet and is 12 feet deep. The plant has 4
multi-media (sand/gravel/anthracite coal) 0.83 MGD filters, each of which is 10 feet-3 inches x 7
feet-1 inch

Finished water is stored in a 46,500 gallon below grade concrete clearwell. Disinfection
is by free chlorine injected into the raw water line ahead of the sedimentation basin and again in
the clearwell. Alum is injected ahead of the sedimentation basin to aid in coagulation. Caustic is
used for pH control. Waste from the filters and clarifier are gravity fed to two lagoons (0.5 MG
total). The settled water can be returned to the head of the plant through the raw water line. The
backwash is returned with a floating pump rated at 150 gpm @ 60 feet TDH. Finished water
exits the treatment plant through two pumps with a total capacity of 560 gpm. These pumps
transfer potable water to storage tanks that are clevated on either side of the Interstate and feed
back through the entire distribution system. Each pump is rated at 350 gpm @ 105 feet TDH.
The entire plant is secured by an intruder resistant chain link fence with stranded barbed wire
around the top.

The existing clarifier is at capacity and a new clarifier is needed which could almost
double the capacity of the plant. The city must also meet the upcoming disinfection by-products
rules that will require modifying the existing disinfection system. The city is planning to apply
for funding to install a new claricone style solids contact clarifier as well as a new chloramine
disinfection system. The upgrades to the disinfection system may also include some other form

of treatment for initial disinfection such as chlorine dioxide.

E-13




dind
HSVAMOYE

WILSAS

‘SIS 005'9F
NOILNGIHiSIa Ol

TIIMYYITD

NOLLI3CNI
LSNVY
ONY 3INIMOTHS

OLLYWAHIS
INVId ININLVAYL dALVM

SVXdlL ‘qdIvd 40 AL
L4 34NOl4

I24vHISIa

SANOd
HEVMXOVE DNS'0

J9W <0

SH3LU WAIn=ne NISYS NOLLYINZWIOIS

NOILOZCNI
WNTY NV 3INIBOTHD

£00Z ‘80 937
\LUOdIN—Wr\am\N[Z e zoveg]
(udal SWT) S90'GL 1Y OvavY

Wd eoabl

S11sd  00°6L 500

G
DA dLMAMIVENATNLSYE

00 :1SIML
11¥5°8 N0

Q9W 80 = ALISYIYD
[ R IEE AN E]
3N dILVM My 8

WY 88N



West Central Brazos Study Appendix E

Brown County Water Improvement District

Brown County Water Improvement District owns and operates two water treatment
plants. The treatment facilities consist of a rated 8 MGD “East” Water Treatment Plant that was
originally constructed in 1938, and expanded in 1942 and 1966. Modifications and
improvements to the chemical and disinfection system and improvements to the high service
pumping facilities were also made to the East Plant in 1985 when the West Plant was under
construction. The East Plant is currently only operated in periods when the West Plant is off-line
for maintenance repair.

The “West” WTP was constructed in 1985 and is rated for 10 MGD by TCEQ. The
facilities consist of a terminal storage reservoir for pre-settling, a rapid mix unit for chemical
mixing, two-stage flocculation with variable speed drive units, sedimentation basin with tube
settlers for enhanced settling, variable declining rate filters with air assisted backwash, multiple
disinfection zones and baffled clearwells for enhanced disinfection contact time. The West Plant
currently operates at 80 percent of capacity in the summer months, producing 8 MGD. Winter
usage averages 40 percent of capacity producing 4 MGD.

Raw water is obtained from Lake Brownwood, located in Pecan Bayou watershed,
approximately eight miles north of the City of Brownwood in Brown County, Texas. The raw
water supply system consists of a pump station and pipeline that delivers water from Lake
Brownwood to the water treatment plant (WTP) terminal storage reservoir. The pump station
boosts flows as demand increases beyond the capacity of gravity flow. The pipeline consists of
34,650 feet of 42-inch pipe and 21,000 feet of 36-inch pipe. Capacity under gravity flow varies
with the level of the lake. Maximum capacity is approximately 10.6 MGD with water at
elevation of 1425.0 feet (spillway level). When demand exceeds gravity flow capacity at any
lake level, the pump station can be placed in operation. The pump station is equipped with four
pumps. Pump I operates as a stand-alone pump providing a design capacity of approximately
18.0 MGD. Pumps 2, 3, and 4 are identical, designed for 10.7 MGD at 83 feet head. These
pumps must be operated with either 2 or 3 in parallel. The auxiliary system consists of a pump
station in the City Park on Pecan Bayou and 17,700 feet of 30-inch diameter pipeline from the
pump station to the terminal storage reservoir at the WTP. The pump station is equipped with

two pumps, cach providing a capacity of 8MGD at 135 feet total dynamic head. Water first

E-15




West Central Brazos Study Appendix E

enters an earthen reservoir located adjacent to the treatment facilities. The reservoir has an
approximate surface area of 7.3 acres, effective depth of 5 feet, and volume of 12 million
gallons.

Raw water enters the East Water Treatment Plant from the terminal storage reservoir
through a 30-inch cast iron line into a rapid mix chamber (6.5 feet long, 15.0 feet wide, and 9.0
feet side water deep) where Alum is introduced along with a polymer solution, Chlorine, and
ammonia to produce chloramines. The existing rapid mixer was renovated in 1985 and has a
mechanical mixer. No pH adjustment is required. From the East Plant’s rapid mix chamber, the
water then passes through two flocculation basins (23-feet long, 23-feet wide, and 10.7-feet
deep) for the formation of floc. The flocculators were modified in 1985. Flocculation is
accomplished by static mixing through redwood baffling. The flow then enters into four
rectangular sedimentation basins (148.5-feet long, 52-feet wide, and 10.5-feet deep) for
clarification. The East Plant’s sedimentation basins do not have mechanical sludge removal
equipment, adequate weir length at the outlet and have severe structural deterioration. The East
Piant has eight conventional gravity filters, each with the following dimensions: 16 feet long,
25.5 feet wide, and 6.5 feet side water deep. The filters utilize sand and gravel on a cast iron
underdrain system with a surface-loading rate of 2gpm per square foot at the rated flow of 8
MGD. The East clearwell is a below-ground concrete structure 50 feet x 50 feet with a side
water depth of 12.1 feet. The East clearwell has a storage capacity of 177,700 gallons. The East
Plant’s HSPS consists of two 6 MGD pumps installed at the plant’s clearwell. Pump #6 is a high
service, vertical turbine pump, rated at 4000 gpm, with a 250 horsepower, 2300 (medium
voltage) motor. Pump #7 is a high service vertical turbine pump, rated at 4200 gpm, with 300
horsepower, and a 2300-volt motor. The East Plant’s HSPS supplements the West Plant’s HSPS
to meet peak demands on the systems and to provide a reliable backup to the West Plant HSPS.

Raw water enters the West Water Treatment Plant from the terminal storage reservoir
into a rapid mix chamber (10-feet long, 10-feet wide, and 12-feet side water deep) where Alum is
introduced along with a polymer solution, Chlorine, and Ammonia to produce chloramines. No
pH adjustment is required. From West Plant’s rapid mix chamber, the water then passes through
a two-stage flocculation basin (32-feet long, 60-feet wide, and 13-feet deep) for the formation of
floc. The flocculators have been equipped with variable speed drive units. The flow then enters

into the sedimentation basin (60 feet long, 60-feet wide, and 15-feet deep) equipped with tube

E-16




West Central Brazos Study Appendix E

settlers for enhanced clarification. With the addition of the tube settlers, the sedimentation basin
detention time has been reduced from six hours to two hours. The West Plant’s sedimentation
basin is equipped with mechanical sludge collection in the first half of the basin where the
majority of solids are initially deposited. The West Plant employs four variable declining rate
filters, each with the following dimensions: 25 feet long, 14.1 feet wide, and 3 feet side water
deep. Each filter employs dual media (anthracite coal and sand) with air-assisted backwash. As
water passes through the West Plant filters, three vertical turbine pumps with capacity of 4200
gpm at 43 feet total dynamic head move the flow to an above ground steel clearwell. The West
clearwell is an above ground 72 foot diameter steel storage tank with 12.2 feet side water depth.
The West clearwell capacity is 385,000 gallons. Treated water exits the clearwell facilities
through the high service pump station (HSPS) at the West Plant. The West Plant HSPS consist
of two 2,800 gpm and two 3,900 gpm HSPS. Total pumping capacity is approximately 19 MGD.
The West Plant HSPS routinely meets base demands of the District’s water system A looped 30-
inch diameter pipeline connects all HSPS, which pumps to two-one million gallon storage tanks
on White Mines Mountain. EBach of the White Mine Mountain Tanks is steel with 30 feet of
water depth and 75 feet diameter. The storage tanks contain five baffles varying in length from
40 feet to 60 feet in the circular tanks. Personnel are on duty at the WTP 24 hours a day and
there is a 6 foot chain link perimeter fence with three strands of barbed wire on top. There is
also an automatic security gate. The capacity of the raw water delivery system has been reduced
by an estimated 15 percent over the past 19 years due primarily to infestation of Asian clams
which have adhered to the inside of the raw water pipeline. The District is planning to clean the
main pipeline of Asian clams. In addition to the capacity reduction, the peak summer time
irrigation usage and the peak summer municipat usage exceed the current system capacity. Plans
are under consideration to add a third pump to the auxiliary pump station to supply irrigation
water while providing adequate capacity to meet the maximum summer demands.
Improvements are needed in the sedimentation basins at the East Plant as previously mentioned.
The West WTP is rapidly approaching its rated capacity of 10 MGD. The District will consider
an uprating study to petition TCEQ to uprate the plant to 12 MGD based on demonstrated

performance.

E-17




YINYL
3OVHCLS ONNGYOS
N O}

INVId 1S3M W04

ANVL
JOVH0LS aNNOHO
oW 0L

SIS aNYS
AlLIAYHD B

JILVINHHOS
INVId ININLVAYL dALVM LSVd

amod

84 JdNOld

5]
=
25 HELVINDO0
@ ]
m._umu__ - . SNiSvH |T ;
1eg NOILYLNIWIQZS &\
Sannd
AIANIS HIIH |
HIAAVHD
NOILDAPNI XIN Qv
ANIVHOTHD [\ j
; IHINI|
HoL 0001 |
SNISVE J’
NOILDAPNI
NOILYLNIWIGIS HINAIOE,/ WY
ANy ANIAVEGTHO

——

HIOAYISIY
3OVHOLS
TYNIWAL

+00Z ‘01 834

Wy loa0g

617

00 iUSML 0 8118d  Q0'SL
LEXGTR SINOAYT  OMG dLMISYIAIMIENADNLSYHE

[zzczovud]

(U2 SW1) S90°GL 19y QYOV

M\ LECH I M N

WyD asn



LIS: 75.00 PSLTS: ©  TWIST: 0.0

User: UAM
EPORT\BRASTUDY\BCWIOWESTWTP.DWG  LAYOUT: 8.5x11

-R
8:08:18 A.M.

\LM> teen)

[BRAQ237ZINAWRNIM

FEB 10, 2004

AUAU Ke! 15.Ubs

GROUND
STORAGE TANKS

HIGH SERVICE
o — CLEARWELL
TO DISTRIBUTION TREATED WATER TG PUMP STATION
SYSTEM WRITE MINES MOUNTAIN TANKS
i CHLORINE &
CAUSTIC INJECTION
= TRANSFER
3 PUMP STATION
o
=
@
. A
=
Q
r
jT
FILTERS {4)

TUBE SETTLING

SEDIMENTATION
BASIN

TWO—STAGE
FLOCCULATION BASIN

RAPID MIX

RAW WATER FROM
STORAGE RESERVOIR

FIGURE E.Q
| BCWID
WEST WATER TREATMENT PLANT
SCHEMATIC




West Central Brazos Study Appendix E

City of Breckenridge

The Breckenridge Water Treatment Plant is of conventional design and was originally
constructed in 1975. It is currently rated at 3.4 MGD. The facility does have room for
expansion on the site to the south of the facility. Some of the land surrounding the plant is
undeveloped and probably could be acquired if needed. The current configuration does allow for
easy expansion. The capacity of the plant is currently limited by the rapid mix chambers. Water
is taken out of Hubbard Creck Reservoir and sent through a 14-inch line to the water treatment
plant. Water can also be drawn from Lake Daniel and transported to the treatment plant through
a 14-inch line. Disinfections and coagulants are added in the following order: A polymer/alum
blend and chlorine is fed at the rapid mix units. Chlorine is injected again before the filters and
in the clearwell. Sodium hydroxide is injected in the rapid mix chamber for pH control. The
City injects a polymer/alum blend before the rapid mix basins to aid in sedimentation. The flow
enters a series of two rapid mix basins each 8 feet x 4 feet x 9.6 feet deep. The rapid mix
capacity is 3.4 MGD. The flow splits between two 65-foot diameter 1.7 MGD up flow clarifiers
cach of which is 18 feet deep. Sludge is blown off to a tanker fill station. The plant has two (2)
multi-media filters that measure 12 feet x 24 feet each, and are all in service. The filters are
equipped with a surface wash system to aid during backwash of the filters. The filter capacity is
4.1 MGD. The plant has a 64,640—g5110n concrete underground clearwell 32.5 feet long x 15 feet
wide x 18.25 feet deep. There is also a 1,000,000 gallon ground storage tank 68 fect in diameter
and 37 feet tall. A backwash pond located directly east of the plant serves to hold backwash,
which can be returned to the plant through a return lift station. There is an 8 foot perimeter fence
with barb wire surrounding the physical plant and each of the city’s facilities. The plant is
manned 24 hours a day year round.

The most urgent need at the plant is the expansion of the rapid mix basins to make it
possible to utilize the full capacity of the rest of the plant. The city must also make
modifications in order to meet the upcoming disinfection by-product rules effective in January
2004. The city is planning to install a chloramine disinfection system by the end of 2003. The
city is also exploring the possibility of either selling the plant to the Brazos River Authority or

constructing a reverse osmosis plant to accommodate raw water from Possum Kingdom

Reservoir.

E-20




DLLVWEHIS
INVId INANLVAYL ¥HLVM

SYXHL "TOANINOEAYE 40 ALID
01’3 3¥N9I4

T

ANYL
39vd0LS
aNNOA9

oW Q')

S

WALSAS
NCILNSILSIO 01
O e NMOOMOIE_32ANIS
NOILYLS daWNvL Of
~ TSm0l
NOLLIATNI 4 #
ANIMOTHS ONY MISNYD

HINATCOA WATY . mm_om__w_u_%oo%zﬁwﬁwo

j
Y3TW5 TEVEENE Ualvm mvd
XIA | Qldvy Sy3114
TAINVA TAV] Wods 3LV mvd TIIMEYETD
9N Z0'0
HIANVID LOVINGD
SANos OO 474
]
Y
NOILVLS
14N
- O NENLTY
XN Cldvy OL
SANDd

HSYM©OvE

FO¥H0LS GNNO

*’ ANICTIHD

L S115d  0Q°0Z S1T WY BZI0fiY

00 00 SIML
11N0ADT TINOAYT MO IDOIININOZNAIOAUINADNLEVIE\LNO 3~ NP

¥00Z ‘LT N0
M\N[Z25z0vHE]

\a
Frimmn s

[ESYr ey

enval

ne

wrm



West Central Brazos Study Appendix E

City of Cisco

The Cisco Water Treatment Plant is of conventional design and was originally
constructed in 19. The plant has seen expansions in the 1980s as well as in 2002. It is currently
rated at 2.1 MGD. The facility does have room for expansion on the site south of the facility.
The land surrounding the plant is undeveloped and much of it is owned by the city. The current
configuration does not allow for easy expansion. The filters are of common-wall design. The
water treatment plant is located downstream of Lake Cisco which provides all of the city’s raw
water supply. The raw water intake is built into the hollow-core dam and consists of four 18-
inch gates, 18-inch interconnecting piping and four 18-inch intake valves. The 18-inch raw
water line conveys water to the plant and the flow is controlled by an 18-inch inlet valve.
Disinfections and coagulants are added in the following order: Chlorine Dioxide is generated at
the WTP and is injected into the raw water line ahead of the inlet valve. A polymer/alum blend
is injected into the raw water line just prior to the tee between the aeration/sedimentation basin
and solids contact clarifier. After the filters, chloramines are injected into the water upon
entering the clearwells and caustic can be injected to adjust pH if needed. The city injects a
polymer/alum blend before the sedimentation basin and clarifier to aid in settling prior to the
filters in the plant. After the injection point, the raw water line splits and goes to the
sedimentation basin, clarifier, or both in series. There is an in-line static mixer before each unit.
The plant has four (4) multi-media filters that measure 14 feet x 14 feet each, and are all in
service. The filters are equipped with a surface wash system to aid during backwash of the filters.
The plant has a 100,000-gallon concrete underground clearwell and a 200,000 gallon welded
steel ground storage tank. There is an additional 0.5 MG storage tank at the city’s College Hill
pump station. There are two on-site, 40 feet x 75 feet backwash ponds with a capacity of
100,000-gallons each, which can be returned to the plant through a return lift station to the head
of the WTP for additional water recovery. Water is pumped into the distribution system through
two vertical turbine high service pumps. Each pump is rated for 1,350 gpm at 280 feet of head.
There is an 8 foot high perimeter fence with barb wire surrounding the physical plant. The plant
is manned 24 hours a day year round.

The existing plant will likely have problems meecting new turbidity requirements

expected to be implemented within the next ten years. The filter backwash system needs

E-22




West Central Brazos Study Appendix E

modifications to alleviate turbidity spikes during backwash. A current project is underway to
alleviate the backwash issue and resolve other minor issues at the plant. More extensive

improvements will be required in the future to meet the new regulations.

E-23




NOILD3rNI
HIWATOL/ WY

NOILDIMM
JAIXCIQ INKEOTHD

NISYE
NOILYSIY/NONVININGIS |~ ™|
NQILO3MN] « -
HINATIOD /WY / - _
, o ef
HEIR AR TR
¥ i x0g
28 4 T
H3LT4 | 83174
MNVL
HSYADIOVE [ -
N Z'0

TAMYYIID

NOILIIMNE 2ILSAVD
ONY 3INIAYHOTHD,

HIALAIVIS LIVINGD
SAnos aonW

JLLYIWAHDS
INVId INHNLVAYL YALVM

SVXAL ‘00SID 40 AL
L1'3 34N9I

NOLLVIS
14 WALSAS
HSYAMNOYE oL
NOLLYLS
4
NMNLIY
|

SONCd
HSYMXOvE

0DSID YT WOUS HILVM MV

1

+00Z 0L €34

WY 22:60°8

L S84 00°02 SL0

s

G0 00
1IN0ADT NGAY]  SMT0DSIDA0AUDNAINLSYEE \ IO I — AP\ N[ 2LE20vHE

(yoa1 S} $90'SL 19Y GYOY

WyD asn



West Central Brazos Study Appendix E
City of Clyde

Clyde operates a 2 MGD conventional plant. Improvements to the treatment plant were
made in1988. The City of Clyde receives raw water from Lake Clyde. Lake Clyde is located
approximately 4 miles south of the city. The current estimated safe yield for the lake is
approximately 595 acre-feet per year. Water is fed to the plant through a 10-inch raw waterline.
The intake consists of two The City of Clyde has a water line that is shared with the City of
Baird to take treated water from the City of Abilene. Free chlorine is injected at the head of the
plant and carries the residual throughout the system until it leave the plant. After the raw water
is pumped into a head tank, it is injected with polymer and chlorine and pumped up to the
claricone clarifier. The solids are drawn to the bottom and the waste is taken to the backwash
ponds. The clarified water is then transferred to the filters. The plant has four multi-
media/declining rate filter cells. Clarified water is settled through the four filters. Potable water
from the clearwell is used to backwash the filters. The waste from the filters is transported to the
backwash ponds to settle out. Transfer pumps transport the filtered potable water to the
clearwell. The City of Clyde has two 300,000gallon clearwell storage tanks. Waste from the
plant is fed to two ponds. The wastewater is settled out and the effluent from these ponds is
pumped back to the head of the plant. Finished water exits the plant through two 1,200 gpm high
service pumps. One pump transfers treated water from the clearwell to two 0.30 MG ground
storage tanks and the other pumps water to the 0.25 MG elevated storage tank and to the
distribution system. The entire plant is secured by an intruder resistant chain link fence with
barbed wire around the top.

The city may have to meet upcoming disinfection by-product rules with some
combination of chloramines and chlorine dioxide, ozone or ultraviolet disinfection. No other
major modifications will be needed at the plant in the near future. Modifications will likely be

necessary when more stringent turbidity requirements are put in place.

E-25




[ T T T e e e e e e e —— e —_— e e ————

FROM LAKE CLYDE

4' ¢ HEAD
TANK

POLYMER AND
CHLORINE INJECTION

20 MGD "CLARICONE"
CLARIFIER

4-DUAL MEDIA/

DECLINING RATE

1] FILTER CELLS

FILTERED WATER I;RANSFER WEIR 80X

TRANSFER PUMPS

BACKWASH PUMP

) -]

300,000 GAL. CLEARWELL
STORAGE (2)

HiGH SERVICE
//_PUMPS

LTS: 40 PSLTS: 0 TWIST: O

user CAM
T\BRASTUDY\CLYDEWTP.DWG LAYOUT: Layouti

~REPOR
8:10:54 A.M.

ILMS lech)

I\ WR\JM

FER_10, 2004

ALAD . Hel 19.Utis
[BRACZ372]

G 0O
L]
i
CHLORINE AND
CAUSTIC INJECTION
_____________ T 1
BACKWASH /SLUDGE
BLOWDOWN DETENTICN
PONDS
FIGURE E.12

CITY OF CLYDE, TEXAS
WATER TREATMENT PLANT

SCHEMATIC

G 6

WALSAS

NOLLAGIMASIO
HilvM OL




West Central Brazos Study Appendix E

City of Early

The current water treatment plant for the City of Early was constructed in 1985 and was
upgraded in 1987 and 1990. The facility does not have room for much expansion at the current
location without acquiring more property to the south of the plant. Lake Brownwood supplies
water to the WTP from a line off of the Brown County Water Improvement District raw water
line. The water is received into a holding lagoon at the plant. A floating pump at the facility is
then used to boost the water to the raw water pump house which houses two horizontal type
pumps rated at 300 GPM @ 55 TDH, 1200 RPM. The floating pump is rated at 1400 GPM with
a 100 TDH. Disinfections and coagulants are added in the following order: Polymer is added,
followed by alum and finally chlorine between the raw water pump and the claricone clarifier.
Chlorine is added again after the filters as well as caustic for final pH adjustment. Early is
adding polymer and alum just before the raw water enters the claricone for sedimentation. The
claricone is rated at 2.0 MGD and measures 47 feet in diameter and has a 31 feet-10 inch water
depth. The plant has three (3) multimedia filters that measure 11feetX11feet. The horizontal
backwash pump is rated at 1,800 GPM @ 44 TDH, 1200 RPM. The WTP has a 0.350 MG
welded steel tank that serves as finished water storage. The tank has a 45 foot diameter and is 25
feet tall. A 0.5 MG elevated tank provides distribution pressure to the city. The four high
service pumps are all horizontal split case pumping units and are rated at 700GPM @ 250feet
THD. The WTP and all related facilities are surrounded by 6foot chain link fences with 3
strands of barbwire above. The WTP is manned 16 hours a day and has an alarm system for
dialing the operator in the event of a plant problem.

The plant is currently very near capacity. The city sells treated water (o Zephyr WSC,
which accounts for approximately 33 percent of the plant demand. Zephyr WSC is investigating
a replacement source that would eliminate the need for Early to make plant upgrades. The City
has also invested purchasing treated water directly from Brown County Water Improvement
District. In the meantime, the City is planning to install a chlorine dioxide and a chloramine feed

system to meet upcoming disinfection by-product rules.

E-27




youti

WsL.e0

1

User: CAM
T\BRASTUDY\EARLYWTPSCHEMATICZ003.DWG  LAYOUT: La

B AM

18100, PSLIS:

(LMS lach)
a?);,\WR\JM_REFOR

10..2

AUAL Rel 15.U8s
[BRADZ372

fED

LAKE BROWNWCOD

RAW WATER PUMPS RAW WATER LAGOCN

RAW WATER FEQATING PUMP

ALUM/POLYMER AND
CHLORINE INJECTICN

CLAIRCONE
CLARIFIER

FILTER §1 [FILTER §2 |FILTER §3

CHLORINE AND
CAUSTIC INJECTION ————

FIGURE E.13
CITY OF EARLY, TEXAS
WATER TREATMENT PLANT
SCHEMATIC

([ | HIGH SERVICE PUMPS

10 DISTRIBUTION
SYSTEM




West Central Brazos Study Appendix E

Eastland County Water Supply District

The Eastland County WTP is of conventional design and was originally constructed in
1952. The Eastland County Plant has seen expansions in 1992-93 as well as 2000-01. It is
currently rated at 6.0 MGD. The facility does have room for expansion on the site south of the
facility. The land swrrounding the plant is undeveloped and probably could be acquired if
needed. The current configuration does allow for easy expansion or pump upgrades. Two of the
filters have had media replacement in 1996 and the third filter is currently under contract for
media replacement. The in-line raw water booster pump station was constructed in 1992-93 and
has seen less than 100 hours of operation. Lake Leon Reservoir is 4.5 miles south of the WTP
and provides all raw water for the District. Lake Leon is controlled by the District and
encompasses 1,590 surface acres at the spillway and impounds 27,290 acre-feet of water.
Spillway elevation is 1375.0 MSL. Water passes through an intake structure and a 24-inch
concrete intake line, which is then boosted through an 18-inch concrete cylinder pipeline by up
to four raw water pumps with the capacities as listed below;
a.) Three (3) 125 HP horizontal pumps rated at 2080 GPM @ 157 TDH,
1750 RPM.
b.) One (1) 75 HP horizontal pump rated at 1000 GPM @ 100 TDH,
1750 RPM.

An inline raw water booster pump station is located approximately 2.0 miles from the
lake which, has two (2) 250HP vertical turbine pumps rated at 4200 GPM @ 173 TDH, 1750
RPM. One mile downstream from the inline booster is a 16feet in diameter by 100feet tall surge
tower for pressure relief. The raw water line from the surge tower to the plant is a 16-inch
diameter concrete cylinder pipeline. Disinfection and coagulants are added in the following
order: GAC is added when needed at the raw water pump station, followed by chlorine gas
added 250 feet after the raw water pump station. Chlorine dioxide is generated at the WTP and
is injected along with a polymer/alum blend approximately 150 feet prior to the 4.0 MGD upflow
clarifier and the two 1.0 MGD contact clarifiers. The finished water is chlorinated after the
filters upon entering the clearwells and caustic can be injected to adjust pH if needed. Chlorine

and caustic can be added as needed at the Eastland pump station to adjust disinfection residual

E-29




West Central Brazos Study Appendix E

and pH level. The District also has the capability to use chloramines for final disinfection at the
WTP and at the Eastland pump station. The District injects a polymer/alum blend before the
clarifiers to aid in the sedimentation prior to the filters in the plant. The blend is injected in front
of a static mixer at the head of the plant. The plant splits the flow between a 72” diameter 4.0
MGD up flow clarifier and two 50foot diameter contact clarifiers. The plant has three (3) multi-
media filters that measure 15 feet x 24 feet each, and are all in service. The filters are equipped
with a surface wash system to aid during backwash of the filters. The plant has a 75,000-gallon
and 240,000-gallon concrete underground clearwells. There is also located a 230,000-gallon
backwash standpipe, which may be dumped into the clearwell for emergency purposes if
required. There is an additional 1.0 MG storage tank at the Eastland pump station. There is an
on-site, 50 feet x 165 feet backwash pond with a capacity of 762,000 gallons which can be
returned to the head of the plant through a return lift station. There is an 8 feet high perimeter
fence with barb wire surrounding the physical plant and each of the District’s facilities. The
District is considering upgrading the fence to encompass the backwash standpipe and the
backwash lagoon in the near future. The Plant is manned 24 hours a day year round and the
District’s Superintendent has a house on site for additional backup when needed.

Eastland County Water Supply District is currently bidding a project to rehabilitate one
filter. Aging controls will also be upgraded in the near future. Other needs are replacement of
the raw water line and other maintenance improvements at the plant. The District expects to be

able to comply with the upcoming turbidity limit changes.

E-30




Pt

7500 PSLTS: © TWIST: 0.0

BRASTU.D\’\ECWSDLAKELEONWTP.DWG LATOUT: B.5x11

LTS:

LW Sy
—REPCR

TNINWRN\IM
8:11:34 AM.

L LT RTIPEY

{BRAD2372
FES 10, 2004

\ LAKE LEON

—

CHLORINE INJECTION

STATIC
MIXER

CHLORINE DIOXIDE &

ACH/POLYMER
INJECTION
MIXING SURGE
TOWER TOWER

SOUTH
CLARIFIER

SOLIDS CONTACT
CLARIFLOW

NORTH
CLARIFIER

CHLORINE INJECTICN

FILTER #1 FILTER #2 FILTER #3

!

CHLORINE & pt———————— CHIORINE &
CAUSTIC INJECTION CAUSTIC INJECTION

SOUTH NORTH
CLEARWELL CLEARWELL

HIONYY 0L
ANY1LSYZ OL

—
il

FIGURE E.14
EASTLAND COUNTY WATER SUPPLY DISTRICT
LAKE LEON WATER TREATMENT PLANT
SCHEMATIC




West Central Brazos Study Appendix E

City of Gordon

The City of Gordon operates the WTP that is located at Lake Gordon. The WTP was
originally constructed in 1976 and is rated at 0.8 MGD. The WTP receives water from three
fakes: Lake C. B. Long, Lake Gordon, and Lake Thurber. The facility has had several upgrades
since its original construction. The latest improvement was the construction of a 0.30 MG
ground storage tank in 1999 that serves as an elevated tank for the city of Gordon. Lake Gordon
has a floating pump rated at 300 GPM from the lake into the clarifier. The raw water line from
Lake C.B. Long passes through an intake structure and then is pumped by up to two 40 HP
pumps rated at 330 GPM and 340 GPM through 15,000 feet of 6-inch and 8-inch water line
down to the WTP. The raw water line from Lake Thurber passes through an intake structure and
pumps are set when the water is needed and pumped through a 3-inch and 4-inch line to the
WTP. Disinfection and coagulants are added in the following order:

e Polymer, alum, and caustic are injected followed by free chlorine at the head of
the clarifier.

e Chlorine is again injected in the filters and is adjusted at the high service pumps
heading into the elevated storage tank.

¢ The city injects polymer and alum for coagulation and Caustic for pH adjustment
directly in front of the claircone clarifier.

The 1.0 MGD rated clarifier measures 36fect in diameter and is 15 feet tall. The plant
has two multimedia filters, one which is 10 feet in diameter and the other that measures 5 feet x
10 feet rectangular. The filters are equipped with surface wash to aid in cleaning the filters. The
backwash pump is rated at 1300 GPM and is a 10 HP horizontal pump. The treatment plant has
three cylindrical clearwells, varying in size and configuration for a total 35,000 gallons of
clearwell capacity. The city has a 0.30 MG galvanized bolted ground storage tank constructed in
2000 that provides the elevated water storage for the city. Finished water leaves the clearwell
through one of two 250 GPM horizontal pumps that are rated 20 HP and 25 HP. The line from
the plant to the elevated storage is 10-inch PVC. All of the facilities controlled by the City have

a 6foot chain link fence around their perimeters.

E-32




West Central Brazos Study Appendix E

The city has applied for funding to consiruct one new dual-media, gravity filter, install
new valves and controls on all of the filters, construct a new clearwell and install a chlorine
dioxide feed system. All of these improvements are necessary to meet TCEQ regulations. The
city plans to install a chloramine feed system as well as to meet upcoming disinfection by-

product rules. It is unlikely that the plant will meet upcoming turbidity requirements without

further improvements.

E-33




yout 1

TWIST; 0.0

LTS .00 _PSLTS: |

User: UAM
—~REFORT\BRASTUDY\GORDONWTPSCHEMATIC2003,DWG  LAYOUT: La

Biii48 AM

4

Bl

ACAL Rel 1o.Uks (LM lech)
[BRADZI72IN:\WR \JM

LAKE THURBER LAKE C.B. LONG

LAKE GORDON

RAW WATER PUMPS

RAW WATER FLOATING PUMF

CAUSTIC, ALUM/POLYMER
& CHLORINE INJECTICN

CLAIRCONE
CLARIFIER

FLIER $1|[ FuTER §2

—

CLEARWELL
0035 MG

BACKWASH PuMP

cL2

FIGURE E.15
CITY OF GORDON, TEXAS
WATER TREATMENT PLANT
SCHEMATIC




West Central Brazos Study Appendix E

City of Graham

The Graham Water Treatment Plant was built in 1984 and a fluoridation system was
added in 1988. The plant is currently rated by TCEQ at 6.1 MGD with an emergency capacity of
8.0 MGD. The plant is currently operating at 21 percent of capacity, producing 1.3 MGD.
During the summer of 2000 the plant produced 6 MGD on a few occasions. Raw water is
obtained from Lake Eddleman, adjacent to the WTP (currently at 60 percent of capacity and
7.5feet below the spillway). Lake Eddleman also serves as a cooling water source for the nearby
electrie power plant, which keeps any stratification of the temperature and oxygen layers to a
minimum and eliminates the need for odor control in the finished water. Raw water enters the
plant through a 24-inch line fed by a 50 HP and/or a 150 HP intake pump. The smaller pump is
rated at 6 MGD. Water first enters a rapid mix tank where aluminum sulfate (liquid alum) is
added and then flows into two identical redundant water treatment facilities. This arrangement
permits half of the system to be shut down for maintenance. Water enters two paraliel
flocculation tanks then four sedimentation basins, the first two with sludge removal paddles on
the bottom. The capacity of the sedimentation basins is 400,000 gallons, with the whole
assembly measuring 180feet 3 inches x 46feet x 15feet deep. Filtration occurs in six
approximately 14feet x 14feet (1,200 total square feet) sand, gravel and anthracite coal aggregate
multi-media filter tanks. Disinfection is by chlorine injected at the bottom of the filters. Twenty-
two percent caustic sodium hydroxide stored in a steel tank serves to adjust pH. The caustic is
purchased at a 50 percent concentration and diluted on site with tap water to 22 percent to
prevent gelling. Finished water is stored in a 1 MG reinforced concrete clearwell southeast of
the filter basin. Two trapezoidal earthen lagoons are in use on site as backwash ponds.

Finished water exits the clearwell through three 2,200-gpm high service pumps located in
a pump house adjacent to the clearwell. Three ground storage tanks in the city receive the
finished water. The Twin Mountain ground storage tank and Woodland ground storage tank
(which has a booster and backup pump) each hold 1.0 MG, while the Hexcel ground storage tank
has a 0.5 MG capacity. Personnel are on duty at the water treatment plant 24-hours a day and

there is an excellent perimeter fence which also encircles the power plant that enhances plant

security.

E-35




West Central Brazos Study Appendix E

Plans are on file with TCEQ to double the plant size, and some of the preliminary rock
blasting and removal has been accomplished at a site adjacent to the present waler treatment
plant. There is ample acreage available for additional plant expansion. A liquid ammonium
sulfate system is currently being installed at the rapid mix tank and will be in operation by May
2003. Removal of total organic carbons (TOCs) stands at 35 percent and a search for a better
system to perform this function is now underway. The city pays for rights to 1 MGD from
Possum Kingdom Lake (13 miles SE), but no pipeline exists to use this water yet. There are no

other new potential sources of raw water being considered.

E-36




DILYWHHOS
INVId ININLVAYL dALVM

SVXAL ‘WVHVYD 40 ALID
91°34 34NII4

VI WdO 0022
SdWNg 3JIA8IS HIH

NYW310A3 IV
WO4 H3LYM Mvd

M07318 SdWnd

NiSyg

NOILYANIWIO3S L# NOWYINDOCY
XIA
Qidvy
SHALTIS v
d0HS
NISYE
NOILYLNIMIGIS Z# NOLYIND2014 301440

a3aHs
ANIECTHD

¥QOZ ‘0L 834
\:N[ZL£2Z0VHE]

WY £0°ZL8
(4281 SWT) S90°GL 18 OVOV

N\ LY O M — A\

Sl1Sd  00'SL SE]

o

00 :1SIML
LIXG' UNOAV]  OMO dLMAYHYHO\AGNISYNE

WvD esn



West Central Brazos Study Appendix E

City of Mineral Wells

The Mineral Wells Hill Top Water Treatment Plant was built in 1962. The plant is rated
by TECQ at 8.0 MGD. The plant is currently operating at 31 percent of capacity, producing 2.5
MGD. During the summer of 1999 and 2000 the plant produced 8 MGD on numerous
occasions. The plant was upgraded in 1978 with new instrumentation. In 1980 the plant was
upgraded further with a new chemical building, 2 new sedimentation basins, 2 new filters, an
additional clearwell, an additional high service pump, and a recycle basin. In 1994 the chemical
bulk storage area was rehabilitated. In 2003 the filter basins were overhauled, the SCADA was
upgraded, backwash lagoons were improved, and the electrical and bulk storage facilities were
updated. There is acreage available for additional plant expansion and improvement. Raw water
is obtained from Lake Palo Pinto, 12 mile west of the WTP (currently at 80 % of its 28,000 acre
feet capacity and 2.5 below the spillway). Raw water flows from the lake by gravity to a
diversion dam where it is pushed by three 450 HP, (4.5 MGD each) pumps through a 24-inch
line to the Hill Top Water Treatment Plant, 7 miles south of the city on Hwy 281. Water first
enters a 133 surface acre (1,172 acre feet) pre-sedimentation reservoir just west of the WP, and
then an alum polymer blend is injected into the water before it flows into 4
floccnlation/sedimentation basins consisting of 2 0.5 MG circular tanks and 2 1.0 MG
rectangular basins.. The water then flows into four 24 feet x 24 feet (784 square feet) filtration
tanks utilizing sand and anthracite coal aggregate dual-media filter tanks. Finished water is
stored in three reinforced concrete clearwells having capacities of 0.5, 1.0, and 2.0 MG.
Disinfection and odor control is by chiorine dioxide injected into the raw water line. D3
disinfection is with free chlorine, while D4 disinfection is with ammonia chlorine chloramines.
Caustic sodium hydroxide stored in composite outdoor tanks is used for pH adjustment. The
warm weather concentration is 50 percent while during the cool seasons a 25 percent
concentration is used to prevent gelling. Fluoride is also added to the finished water. Finished
water exits the clearwell through four high service pumps with the following ratings: 40 HP, 125
HP, a constant speed 500 HP, and a variable speed/variable frequency 500 HP unit. Personnel
are on duty at the water treatment plant 24 hours a day and there is a perimeter fence.

The city is searching for other new potential sources of raw water. One plan being

considered is to use the old 24-inch line from the Hilltop Water Treatment Plant to the city as a

E-38




West Central Brazos Study Appendix E

raw water line to carry water from Lake Mineral Wells south to the Hilltop Water Treatment
Plant (a new 36-inch treated line carries water from the plant to the city). One concern 1s that if
the water level of Lake Mineral Wells is reduced too far, it will have a negative impact on
tourism at the state park adjacent to the lake. Another plan calls for pulling water from the
Brazos River, but there is currently insufficient flow at the proposed pick up point and elevated

chlorides concentration would require reverse 0osmosis treatment.

E-39




NOILLOAPNi

TTAMSVITO
NOTIVO 0Q0°0C0' L

JLLYWHHOS
INVId INAWLVHEL dHLVM

SVXAL "STTAM TVYANIN 40 ALID
L1°3 FdNOI4

NOODVT DNIAYA

NOILOIMNI INIHOTHD ams oL
- W | ¥ "ON ‘Z "ON
NOIYLNINKIIS NCHVININIIAS
¥ "ON Z "ON Y /¥0LVIND0S /H01VIN04
d31Td M4

i

PR

™
LA
|

__— IEEIRIE] AALA ]

¢ ‘ON Il "ON
NOILYLNAWIGIS NOILYLNAWITIS
/401vin0207T4 /401vIN22014

|
| -
/m - _

TIEAMYY3I10
NOTT¥D 000'005

YIXN INO-NI

- p X089 ]
g w w 2 YIS —~
INRIOTHD J J
/ £ "ON ' _
L 'ON

NOLLO3rNI

AQIXCI0 ANI-™OTHD |l/

S5YdAB —

YA Q334
YINAICA /WY

HIOAZS Y
\ NCUVININITISIMd

NCILYIS dind
NOLIVANAWICASIHL

NiSvE
T10AD34
o HSYMYIYE
- -— WALSAS ,
W T NOUNBIMISIO oL
|- o
NOILYIS dWind NODSVT ONING
_ SdNd HSYMMOVE | 30IAY3S HOIH 390M1S Qi

MIFYD OLNId OTvd WONS H3LvM Mvd

NOUYLS dWnd
YILVM Mvd

+00Z 'O 834

WY LZiZLiE

00 :SIML 0 ‘SL1Sd O0'GL Sl

LInoACT TLNCAYT  OMA AYOINIANIALIIOVINILSASHILYMS TIZMIVRISNIN \ATNLSYHAN L

\IMN\N[ZLETOVRIE]

HOdId—Ir;

(u2aL SW1) SPO°GL 1Y VOV

WyD uasn



West Central Brazos Study Appendix E

North Central Texas Municipal Water Authority

The North Central Texas Water Treatment Plant was originally constructed in 1972-74,
with periodic updates to stay up with regulations. The plant is rated at 4.0 MGD. The facility
does have room for expansion on the existing site. The land surrounding the plant site is
undeveloped pastureland. The current configuration of the facility meets current TCEQ
standards. The facility would require extensive modifications to add additional pumps or to
change the process flow. The two filters have had media replacement in 2001. The Water
Authority installed a complete new SCADA system in 2001 and added additional automation
equipment and valve operators. Millers Creek Reservoir provides all water to the plant and is
located less than one mile from the plant. Raw water is supplied through an intake structure to a
pair of vertical turbine pumps on shore. These pumps supply the WTP through a 16-inch
concrete cylinder pipeline. The two pumps are rated at 2,800 GPM @ 60 TDH and 1200 RPM
motors. Disinfection and coagulants are added in the following order:

e Potassium permanganate is added at the raw water pumps for taste and odor
control.

e Chlorine is added just ahead of the plant along with a polymet/ alum blend for
coagulation.

e Chlorine, if required, is again added after both the clarifiers and the filters.

e Chlorine is also injected at each of the following pump stations: Munday, Goree,
Knox City, and Haskell.

e Fluoride is injected into the finished water at the clearwell.

e A polymer/alum blend is injected in front of the two up flow clarifiers.

The clarifiers are 100 feet in diameter and rated at 2.0 MGD each. Raw water flow is
split between the two clarifiers. The plant has two multi-media filters that measure 11 feet x 33
feet each and are currently in service. The filters are equipped with a surface wash system to aid
during backwash of the filters. The backwash pump is rated at 6,800 GPM @ 40 THD, 900
RPM. The WTP has a concrete clearwell, which holds 403,000 gallons, 1.0 MG storage at
Munday Terminal, 84,000 gallons at Goree Pump Station (PS), 210,000 gallons at Knox City PS5,
and 420,000 gallons at the Haskell PS. Finished water leaves the plant and is delivered to the

E-41




West Central Brazos Study Appendix E

terminal one mile south of Munday, through an 18-inch concrete cylinder pipeline 13.5 miles
from the WTP. The two supply pumps are rated at 2,100 GPM @ 280 TDH and are VFD motors
with a max speed of 1750 RPM.

There are at least 6 foot chain link fences around all of the Water Authority pump stations
and the water treatment plant. The WTP is manned 24 hours a day, 7 days a week. The Water
Authority currently has employees that live in Munday, Goree, and Haskell. In the event of an

emergency these employees can be dispatched from their homes.

The District is planning to install chlorine dioxide and chloramine feed systems to meet
disinfection by-product regulations by the end of 2003. It is not likely that the expected new
turbidity requirements will result in non-compliance. The District has been investigating
alternate sources of water including diversion of Lake Creek and groundwater. Either source

would supplement the Miller’s Creek supply.

E-42




ayoutl

TWIST: 0.0

i

user; LAM
LTS: 1,00 PSLTS:

REPCRT\BRASTUDY\NCTMWAWATERWTFSCHEMATIC2002.DWG  LAYOUT: L

38_AM.

15,UDS {LMS lecn)
8:12

{BRAO237Z]N:\WR\JM
FER 10, 2004

AL Rel

MILLERS CREEK RESERVOIR

RAW WATER PUMPS

CHLORINE &
POTASSIUM PERMANGANATE

SOUTH

NORTH
CLARKIER CLARIFIER

CHLORINE INJECTION

NORTH SOUTH
FILYER FILTER

g

CHLORINE, FLOURIDE & —— s
CAUSTIC INJECTION

(] | HIGH SERVICE PUMPS

TQ DISTRIBUTION
SYSTEM

FIGURE E.18
NCTMWA
WATER TREATMENT PLANT
SCHEMATIC




West Central Brazos Study Appendix E

City of Olney

The City of Olney WTP was built in 1934 and received upgrades in 1954, 1975, 1987,
and 1991. In 1989 TNRCC inspected the plant and determined the daily capacity was 1.861
MGD. The plant is currently operating at 22 percent of capacity at 400,000 gpd. During the
summer of 2001 the plant produced 1.8 mgd on a few occasions. Upgrades to the pipe gallery,
air scour, electrical and pneumatic systems are underway in 2003. There is ample acreage
available for additional plant expansion. In 1994, the ability to take water from Lake Kickapoo
(20 miles north of the WTP) was put into operation with the capability to pump 700 gpm for up
to 1.0 MGD. This system included the 4.0 MG holding reservoir 1/4 mile from the WTP, which
features a 40 mil poly liner to eliminate water loss through seepage. Raw water is obtained from
Lake Cooper (which also receives water from adjacent Lake Olney through a spillway) or from
Lake Kickapoo (20 mi north). Raw water enters the plant through a 14-inch line fed by two
1,600 GPM pumps. Water first enters a flash mix tank and is then pumped into three rectangular
14 feet x 100 feet x 12 feet sedimentation basins with a capacity of 350,087 gallons. Next the
water enters three 14 feet x 14 feet (588 total sq ft) sand/coal aggregate filter tanks. Finished
water is stored in two clearwells of 100,000 and 236,000-gallon capacity each. Disinfection is
by chlorine prior to the rapid mix chamber, and pH adjustment is made with caustic sodium
hydroxide. Polymers are added for coagulation. Three earthen reservoirs are in use on site, two
as backwash ponds and one as a sludge pit. Finished water leaves the plant through two 1,350
gpm high service pumps feeding a 10-inch cast iron and a 10-inch AC line. An operator who
resides in a city owned house on site provides plant security. There is also a chain link security
fence around the plant.

There is ample acreage available for additional plant expansion. Modification of the
disinfection system will be required prior to January 2004. It is intended to install a chloramine

feed system to meet new regulations and utilize the existing treated water lines for CT credit.

E-44




HI0AMISIY - OCdYAHIN
JANMN A10d OWF

S

18¥3 MW o

OLLVNIHOS
LNVId LNANLVAYL HALVM

SVXAL "AUNTO A0 ALID
61°3 34N9I

. §TIWOIW3HD av

040

NOLLZAMNE DLLSNYD
ONY AMHOTHD

N

SNISYB
OLLYININICIS

Sy3aLN
XN AHITIVE
HSY14 adid

}

434000 v

.

NN
3
NOILD3PNT HIWAIO o
oW 9€Z°0 M 010 (LD3PNT HAWAIO &
T1AIMAYITD TIAMEYTID re—— AN¥  INIHOTHD M%
S
g SdAnd =
- = m—| 30IAYIS o
HOIH
Lid anod NOd
390N HSYMYIOVE HSYM©OYE
e ——_
P e e ..ll:u!ﬂ:..:!
s
/ AINTO I

002 01 H3d
\:N[ZLeZovuE]

WY #5213
funny cwmY anneon 18 AW

ANLSYE\LHOIY~Ar LM

G SLISd  00°6L °SL]

0°0 -LSIML

LIXGR GINOAYT  OMO'dLMAINIONA




West Central Brazos Study Appendix E
City of Snyder

The City of Snyder’s old WTP was built in 1951 and is currently rated by TCEQ at 4
MGD. The new plant was built on the north boundary of the property and is entirely above
ground level. It is rated at 5 MGD and has a projected life of 25 years. During the winter
months, when water consumption is low, the old plant is kept in operation, and the new plant is
put in standby status. There is little room remaining at the current site for any further expansion.
The old plant was upgraded in 1988 with a new rapid mix tank and rehabilitated Neptune micro-
flock 8-stage multimedia filters. These filters were predicted to have a 35-year life. In 1999 and
2000, the plants were upgraded further with new SCADA controls and instrumentation. A
contract to receive 204,000 acre-feet per year of raw water is in effect with the Colorado River
Municipal Water District. The District can obtain water from Lake J.B.Thomas, 19 miles to the
southwest, which is currently at 9.7 percent of capacity, Lake E.V.Spence that is at 7.4 percent of
capacity, or Lake Ivie, which is at 37.3 percent of capacity. A well field, which contains 12
wells but operates 6 wells, is also capable of supplying 9 MGD. Raw water flows by gravity
from a holding reservoir 5 miles southwest of the WP through a 24-inch line. Water enters the
new WTP at a screened flash mix tank where an alum polymer blend is injected. The water next
enters a variable speed flocculator with six sets of twin 4 foot paddles. It then enters a 10 feet x
40 feet sludge collection box before flowing into a 40 feet x 54 feet angle tube sedimentation
basin. At the old plant a rapid mix tank and an up-flow clarifier are used. At the new plant water
flows into three 12 feet x 20 feet filtration tanks utilizing sand and anthracite coal aggregate
dual-media filters. At the old plant there are two 24 feet by 36 feet multimedia sand, gravel and
anthracite coal aggregate filter tanks. These will be converted to dual media the next time they
are overhauled. Finished water is stored in three clearwells at the plant, two with capacities of
1.0 MG and one holding 0.3 MG. Initial disinfection and odor control is by chlorine dioxide
injected into the raw water line at the flash mix tank. After sedimentation, the water is treated
with gaseous ammonia and chlorine to form chloramines. Caustic sodium hydroxide stored in
outdoor poly-tanks is used for pH adjustment. Two concrete lined backwash ponds with
capacities of 172,000 and 193,000 gallons are situated on the south boundary of the WTP.
Finished water exits the clearwell through three high service pumps with ratings of: 4, 6, and 1.5

MGD. A 1 MGD automotive six cylinder gasoline powered pump is available for use during

E-46




West Central Brazos Study Appendix E

power outages. There is an 8 foot perimeter fence and additional security is provided by

frequent patrols of city and county police officers transiting to and from the Law Enforcement

Center one-half mile north of the WTP.
According to the operators, the current WTP will be able to comply with all anticipated

future water quality standards. Nitrates are currently at 5 to 10 ppm and arsenic can be reduced

below the 10 ppb standard by 2006.

E-47




UMNHD NOYS
HALVM Mvd

NOILOAPNG ¥AIWATCd/WNY
ANY 3AIXOI0 3NINOTHD

XIW Qidvd

AIACDTY
YILYM HSVM

WYY

WYY

AYIA0DY
HALYM HSYM

DLLVINAHIS
INV'Id LNINLVAYL HLYM

SYXHL "YHTANS 40 AdID
0Z'3 3MN9I4

321440
1SEANIE) H3ALTA
ONIMuvYd
dGHS UaHs
ANIFOTHD
INYId LN3WLY3HL ¥31vm 410
INIMOTHD
WY \\I
J1LSNVD
N
NOILD3TI00
A9VHOLS 30aN7s
/\4._202_24.
WNY  JILSNvD
YT
NISVE
MOT3dn
NOLLSIPNI NOILVINZWIO3S
3NRIOTHD
0NV JILENVD

RREL L ERN]
IWEO

OO0}

Sdnnd

WALSAS 30IAYIS HOH

NOILNEILSIO OL

OMWYD WOoXS
N YLV My

NOILZAMNE ¥3NATI0d/ WM
ANy 3AIX0I0 INIMOTHD

IHVINI
HILYM M

SHCLYINITOTA

ojeli[e]e

SANTYA

SHALTIA

ISNOH
TOYLNOD

¥00Z "D1 834
M{zegzonia]

YOI~ APAHMNM

WY 60eg

00 (SIML O SLTSd  DO'GL SLT
LIXG'E INOAYT  OMT JIMNICANS\ATNLSVHENL




West Central Brazos Study Appendix E

City of Stamford

The Stamford WTP was completed in 1953 and has received numerous upgrades from
1980 to the present. In 1995 computer controls were installed as well as updates to the lab. In
2001, the TNRCC inspected the plant and determined that the daily capacity was 2.603 MGD.
The plant is currently operating at about 23 percent of capacity at 600,000 GPD. There is ample
acreage available for additional plant expansion. Raw water is obtained from Lake Stamford
eight miles northeast of the WTP. Raw water is pumped through a 32-inch line fed by two 150
HP (1,300 gpm each) pumps and one 300 HP 2,000 gpm intake pump to a 1.0 MG ground
storage tank on high terrain just east of the WTP. Water flows by gravity through the plant
without the use of additional pumps. Raw water receives Aqualume, a blend of alum and
polymer, for coagulation that is injected into the feed pipe prior to entering a flocculation
chamber immediately south of the lab and north of the sedimentation basin. After the
flocculation chamber, water flows south into a rectangular 0.8 MG capacity sedimentation basin
(46.5 feet x 130.5 feet x 20 feet). The water continues south and enters two 23.5 feet x 21.5 feet
(1,010.5 total sq ft) sand/coal aggregate filter tanks. The water receives gaseous chlorine
disinfection at the inlet pipe to the flocculation chamber. Secondary gaseous chlorine
disinfection and a dosing with caustic sodium hydroxide for pH control occurs prior to the
finished water leaving the plant. Additional odor control is occasionally initiated with activated
carbon when sulfur dioxide residuals are present. Finished water is stored in three clearwells
with a total 0.6 MG capacity. Finished water leaves the clearwells through two 75 HP (900-
1,000gpm) high service pumps, which can fill a 0.45 MG elevated tank 1 mile southwest of the
WTP. Two additional high service pumps of 75 and 150 HP are available, but are not in use at
this time. A double 8-foot chain link fence enhances plant security. One fence is around the
perimeter of the entire site and an inner fence is around the only the WTP building. The
Stamford Police Department is often on the property because they share some of the site
facilities. The plant is manned 24 hours a day.

The plant is operating well under capacity. Improvements will be necessary 1o meet
disinfection by-product rules and will likely consist of chlorine dioxide and chloramines. It is

unlikely that the plant will meet future turbidity requirements without significant modifications.

E-49




DILYNIHOS

INVId ININLVAEL ddLVM

SYXAL ‘QUOANVIS 40 ALID

AR BRI LB

WALSAS
NOUNEIMLSID OL

Sdind
JOIAMAS HIIH

SN Z°0 AN Z'0 BN 70
TIIMEYITO TIMAIYITD TIAMUYTTO
NGILOIPN . OILSYD
% INIMOTHD
Mo138
1 AdITIVO
JOMINCD 3did
o TRERE
H3L
.
I =
[=]
(9]
NISYH m JoYH0LS
NOILVINIWIGAS ﬂ ERiE]
=
] g
avil
HE1T13
391440 aNOd
— HSYMMOVE
NOILOIPN
HAWAIOD/WNTY AN /
% INHOTHD

YNVL

A9v¥OLS ONNOYO
Halvi mvd OW |

Sdind

— e e

e

CHOIWVYIS IV

T

N

BLiSd  00°6L SL1 WY 9TEL18 +00Z ‘01 B34
LG8 N0AYT S LMONOANVIS WANISHHa\LEOGTN—Hr \SW\N[Z2CZ0vuS]

0

0°0 LSIML




West Central Brazos Study Appendix E

City of Strawn

The Strawn WTP is of conventional design and was built in 1984. It is currently rated by
the TCEQ at 0.576 MGD. Due to steep terrain and the railroad tracks north of the site, there is
little room remaining at the current site for any further expansion without occupying land outside
the fence east of the plant. The plant was upgraded in 1999 with three new ground storage tanks,
a new clarifier, and an extra filter tank. A standpipe was built in 1998. Lake Tucker provides
raw water for the city. The lake is 3 miles west of the WTP and water is moved through a 6-inch
line by a 10 HP 250 GPM pump to the WTP. Water moves through the plant by gravity flow.
After water enters the WTP it is treated with free chlorine and polymer before it flows into two
circular 54,000-gallon clarifiers. The plant has three multi-media (sand/gravel/anthracite coal)
3,000 gallon cylindrical filters. Only two of the three filters are currently in use. Finished water
is stored in five clearwells at the plant, two with capacities of 10,000 gallons and three with
15,000-gallon capacities. Disinfection and odor control is by free chlorine injected into the raw
water line. Caustic sodium hydroxide stored in outdoor poly-tanks is used for pH adjustment. A
75 feet x 75 feet earthen backwash pond is in use west of the plant. Finished water exits the
clearwell through two 30 HP / 450 GPM high service pumps. A standpipe on 1,000 feet MSL
high terrain west southwest of the plant stores 152,000 gallons of water for the City of Strawn.
There is an excellent 8 foot high perimeter fence and additional security is provided by the
operator who can stay at the facility when necessary in a travel trailer provided by the city.

According to the operator, the TOC program is not yet in compliance, and a program to
use ammonia to reduce chloromines will be initiated. The current 6-inch raw water line will be
replaced with an 8-inch or 10-inch pipe hooked to two 250 GPM submersible pumps. It is not
likely that the plant will be able to maintain compliance with upcoming turbidity requirements.
Current turbidity limits are difficult to maintain with conventional filters and the limits will

likely be reduced further in the future.

E-50




JILVINAHDS
INVId INAWNLVHYL YALVM

SVXAL ‘NMVYLIS 40 AL
2Z3 N9l

[
|
O 00G'0L ¥ 000'01 -
NCILOAMN DILSNVYD TTAMUVITD TEIMIVIAS
L# z#
IdIGONYLS WD 00Q'ZGL OL
——
L c NOOY dANd
A @ 321440
FAIVM O3HSING o owewmsw ||
INWOTHD % WO -
" NOILDArNI |
DILSNYD |
|
— |
c# J o |
3L - WILVM QF1LLIS _
|
I
|
|
_
_
of |
43l M_
=]
u
zf HAvED L W30 5
=
2
NOILDIPNI DILSAY) ——mmim £l
:
mﬁ
HAIYA QIHSINIG =
¥ al
|
!
D 000°GL Y9 000'GL Wo 000'§H _
TEMAYITD TTAMEYITD TIIMYYIID
c# v of _
|

v00Z OF 934
HOJII—Ar\AM\N[Z2£Z0vH8 ]

{4asL SW1) SQO'GL 1Y OVIV

Wy v0al|

WY esn

00 USML 0 SI1Sd 00°GL CS11

LIN0ART INCAYT DM INVIAINIRIVILEZIVANAVE LS J0AN\AGNLSYHEN L




West Central Brazos Study Appendix E

City of Sweetwater

The City of Sweetwater is currently constructing a new ultrafiliration water treatment
plant. This plant will replace the existing treatment plant that is not currently used. The existing
plant has been out of operation since the city began using well water and stopped using surface
water approximately two years ago. Lake Sweetwater, Lake Trammel (12 mi. south) and Oak
Creek Lake (28 mi. south.) previously provided raw water for the city. Due to low water levels
in these lakes, 100 percent of the city’s needs are now met with groundwater. Sweetwater
utitizes 34 wells of 250 feet average depth in a municipal well field located 20 miles southwest
of the city. Water is pumped from the well field by a pair of 1,000 GPM pumps through an 18-
inch line to a booster station 15 miles west of the water plant where a 5.5 MGD pump station
boosts the pressure to the WTP. Initial disinfection is achieved with chlorine dioxide that is
injected at the head of the plant. Coagulation is enhanced using aluminum chlorohydrate.
Chloramines will be used for residual disinfection and will be injected prior to the clearwell.
Sodium hydroxide stored in outdoor poly-tanks is used for pH adjustment. Supplemental
fluoride is added to the finished water. After water enters the WTP it will enter a blending tank.
The water will pass through a mechanical screen and static mixer where aluminum chlorohydrate
will be injected. The water will then pass through a flocculation basin and the submersed
ultrafiltration units. Finished water is stored in a 1.7 MG clearwell at the plant. A 1.5MG and a
0.2 MG ground storage tank will follow the clearwell. Finished water exits the storage tanks
through three small high service pumps, each having a capacity of 1.5 MGD at a TDH of 200
feet, and two large high service pumps having a capacity of 4 MGD at a TDH of 215 feet. There
is a perimeter fence and additional security is provided by city police who patrol the site and
must enter to obtain fuel from the city fuel island inside the gates.

The ultrafiltration technology results in very high quality water and new disinfection
requirements will be met with chloramines. With this type of treatment plant, the City should be

able to meet any foresecable water quality requirements.

E-52




03 T
NDidPYHD AOH: LGE

JILVINIHOS
LNVId INHNLVAYL d9LVM

SYXHL “YALYMLIAMS 40 ALID
€Z'3 3¥N9I4

IOVHCLS EIONIAD ANEOTHD

LT

SHHYL IOWEOLS
QRO0NY

= ————-{ suoLyINgagy -
NEINGE DUVIS

HISTYD

L suaivinooou

Sdiind
HOWNBISIo xw_ﬁ.‘m

TONALYH
HNYL ONITE

E_ﬁ

n JUTN, T
1 L
Nouwgarm
- NOLAIM: Hv 3000iE IMEOHY
T T T == ;| 1
L Wl InvsaRan T
INzAvIRL
- i
v
A HIY|

¥30334
HOIYHINDTHD
1

WLV JAKON

AWHOLS MIANMAD NHIHQTHY

PV —
| HAIYALIZNS YT FOUS HGIVA MW

FIRRELL Y o:._ VHEN WOHA H3UWi v
]

o e
HIZHD NVO NOLS HCOIVH M

AN
am\eN[zzezovs]

{231 SW1) s90'GH 12y QVOV

HOJIA—H\;

00 :ISIML O sINsd 0005 ‘St WY 0c0L:8
WyD esn

LI0ADT S1NOAVT DM HILPMETIMSOALIDNAGNISYHENL




West Central Brazos Study Appendix E

City of Throckmorton

The current WTP for the city of Throckmorton was constructed in 1984. The City owns
additional land around the facility that could be used for expansion. The City takes its water
supply from an intake in Lake Throckmorton. Raw water is pumped to the WTP through an 8-
inch line from the intake. The intake consists of three 8-inch intake pipes and gate valves. There
are two horizontal split-case pumps rated at 500 gpm @ 55 feet TDH. Disinfection and
coagulants are added in the following order: Alum and chlorine are added before the claricone
clarifier. Chlorine is added again after the filters as well as caustic for final pH adjustment.
Throckmorton is adding alum just before the raw water enters the claricone for sedimentation.
The claricone is rated at 0.7 MGD and measures 30 feet in diameter and has a 26 feet-10 inch
water depth. The plant has two (2) multimedia filters that measure 10 feet-6 inches bottom
diameter. The horizontal centrifugal backwash pump is rated at 1550 gpm @ 32 feet TDH. Two
backwash ponds exist but are not in operation. The backwash is currently discharged into the
sanitary sewer system. The WTP has one 87,000 gallon concrete clearwell. The clearwell is 48
feet-7 inches x 19 feet x 12 feet-7 inches deep. The finished water leaves the plant and is
pumped into the city’s distribution network using three horizontal split-case pumps, two of
which are rated at 375 gpm @ 160 feet TDH and the other rated at 500 gpm @ 180 feet TDH.
The WTP and all related facilities are surrounded by 6 foot chain link fences with 3 strands of
barbwire above. The WTP is manned 16 hours a day and has an alarm system for dialing the
operator in the event of a plant problem.

The City has applied for funding to install a chloramine disinfection system at the plant to
comply with upcoming by-product regulations. Other maintenance items are included in the
grant application as well. The ability of the plant to comply with the expected 0.1 NTU turbidity

requirement is marginal and additional improvements may be necessary.

E-54




YIM3Is
oL

OLLYWAHIS
INVId LNANLVHEL dALVM

SVXAL ‘NOLYOWMOOYHL 40 ALLD

¥Z'd J4NOl4

NOLIOWHIOHHL IMv
WOY4 Y3LYM MY

i

- ANDDIEVID
NOIL2IPNI I\
INHOTHD .

aNY WNTY

Y3

314

A0VHOLS TYIIWAHD

gu Bt

gy

TIAMYYI1D
OW L800

| -

W3LSAS
NOILNGRILSIa Ol

aNOd
HSYMXOvE

h NOILIAMM SLLSRVD

ONY INISCTIHO

$00Z 0L €34

WY 15018
N\LEOd 3= am\ N[ EZ0ovHd

L islisd  00'0Z sl

00 00 00 CISWAL
1100407 INOAYT  OMUNOLYONMS0YHLIOAITN\AINISYHE

]

(uosL SWI) S90°GL 19W QWY

WD 950



West Central Brazos Study Appendix E

Upper Leon Municipal Water District

The WTP was built in 1969 and is rated by TCEQ at 7.2 MGD. The plant is currently
operating at 25 percent of capacity, producing 1.8 MGD. The maximum past production was 3.4
MGD. The plant was upgraded in 1978 with a new 4 MGD clarifier. In 1986 the plant was
upgraded further with new controls and instrumentation. In 1995 new transfer pumps and
controls for the up-flow clarifier were added. Current ongoing upgrades include filter and control
improvements. There is acreage available for additional plant expansion and improvement. Raw
water is obtained from Lake Proctor adjacent to the WTP. Raw water is pumped from the lake
by four intake pumps with capacities of 1,225 GPM, 2,450 GPM, 3,200 GPM and 3,675 GPM
through an 18-inch line to the WTP, northeast of the City of Comanche. Water first enters the
WTP at a flash mix tank where an alum polymer blend (which is custom tailored on site) is
added. After flowing through two splitter boxes, sedimentation occurs in either a 1 MGD (694
gpm) cross-flow rectangular sedimentation basin, a 4 MGD (2778 gpm) radial flow
sedimentation basin, or a 4 MGD (2778 gpm) up-flow, solids-contact clarifier. The water flows
into two 14.5 feet x 42.5 feet (1,233 total sq ft) filtration tanks utilizing sand and anthracite coal
aggregate dual-media. Air scour is currently being added to the underdrain system. Finished
water is stored in two clearwells at the plant, with capacities of 50,000 gallons and 1.0 MG.
Initial disinfection and odor control is by chlorine dioxide injected into the raw water line at the
intake pump discharge. The chlorine dioxide is currently undergoing a trial period, which began
11/20/2002. Secondary disinfection occurs just prior to the flash mix with chlorine, and a third
injection point is located prior to the 50,000-gallon clearwell. Caustic sodium hydroxide stored
in outdoor tanks is used for pH adjustment. One large earthen backwash pond exists adjacent to
the WTP. Finished water exits the clearwell through six high service pumps with the ratings

ranging from 350 to 2,800 gpm. Ground storage tanks store system water at three locations:

e  West of De Leon on Hwy 6, 0.1 MG
Two booster pumps, 350 and 450 gpm

e Gorman, 0.1 MG
Three booster pumps, 2 of 350 gpm and one of 600 gpm.

o Erath/Comanche County line on Hwy 67/377, 0.6 MG
Six booster pumps rated at 350 to 1,400 gpm

E-56




West Central Brazos Study Appendix E

Personnel are not on duty at the WTP 24 hours a day but there is a perimeter fence and additional
security due to the proximity of the US Corps of Engineers Office. The plant is equipped with
alarms to alert operators of problems at the plant.

The District has a project underway to modify the control system at the plant. Filter
modifications were recently completed. A change in the raw water pick up point to a down
stream location versus the current lakeshore location is planned as soon as funding can be
secured. Also planned are one or two new filters and a 1 MG ground storage tank. Plant

personnel believe that the current WTP will be able to comply with all anticipated water quality

standards.

E-57




\ 70 DISTRIBUTION SYSTEM

—

39vA0LS
aNNQuo
RUINY

NOILOIrNI INIAVHOTHD

1TAMMYVITD
9N 0500

OLLVYNMHOS

LNVId LNHNLYHYL HHLVM

GC'3 JdNOld

* %08
| YELIAGS

NISY8
NOILYIN3ZWIQ3S
LOVINOD-S0110S
'MON4dN QAN ¥

LOIALSIA J4LVM TVAIDINAN NOHT ¥dddN

NISYE NOLLYLNIWIOAS
MO SS0HI Q9N L

X088
H31iNds

XN
HSVId
MIN

X
[ |HSYd
agio

NISYE NOILYLNIWIGZS

z#

MOTd TVIAVY 09N ¥

3L

it

H38714

NOILDAMNI wz_w_onio

NOILOACNI
HINATIOS/ NNy

NCILYINIWIO3S

+00Z ‘0l g34

00 DD GISIML

/NOLVINSYOD

RAW WATER FROM [AKE PROCTOR

NOLLD3MNI

AAXOIT INIFOTHD ]

kALY

7

WV S¥ELg

L 81184 001 S0

LIROADT SLNOAYT  OMO 10IHSIGHILVMTYAIDINANYSARINGT T 3ddN \MaNISYaa \ Lo —Nriam\ N[22 zovag]




West Central Brazos Study Appendix E

2. Storage Inventory and Assessment

The existing ground storage and elevated storage for each system in the study area was
obtained from representatives or through the Texas Commission on Environmental Quality
(TCEQ) web site for public water systems. The available storage was compared to the minimum
TCEQ requirements based on the current number of customers. These requirements are
discussed in Section 2.1, along with other capacity requirements for water systems. It was
determined whether each system was in compliance with respect to storage requirements and
how much excess storage was available in the study area. Tables E-1 and E-2 list the findings of
the study. None of the systems in the study were found to be out of compliance although some
of the systems meet requirements through additional pumping capacity and pressure storage in
leu of clevated storage. It was also found that throughout the study area there was a surplus
storage capacity of 56.79 million gallons, however, this surplus is confined to the larger

communities.

2.1  Summary of TCEQ 290.45. Minimum Water System Capacity Requirements

The Texas Commission on Environmental Quality (TCEQ) governs water systems in
Texas. Chapter 290 of the TCEQ’s regulations lay out the requirements for water system design
and operation and Subchapter D, Section 290.45 specifically deals with minimum water system
capacity requirements. This section is divided into requirements for community water systems
and non-community water systems each broken down into groundwater and surface water. The

groundwater sections are further broken down by size. Tables E-3 and E-4 provide summaries of

the rules that are applicable to this study.

E-59




SAA

1€€°0 ou €S0 601°0 0500 60°0 710 081°0 94 202803 JO Al
€010 saA ou 00 L3070 0610 9c¥ Aqoy jo Ay
011°0 ou ou EE0'0 $90°0 SLO0 001°0 543 Ie)g Suisty Jo ALy
8670 ou ou 101°0 7000 0050 000°0 110°] duey Jo KD
65870 ou ou ELT0 9r¢'0 05£'0 5580 0EL'T AdU[( 30 A1)
€L0°0 ou ou 9200 £60°0 9L0°0 0500 9T IISEOMAN] JO AND)
6200 594 ou $90°0 0E1'0 0500 601°0 89 ARDURIA JO A1)
908'T ou ou 7790 T 088’ 00S'T 07279 S[I2 M [BIOUTA JO A1)
01€0 ou ou 0Z1°0 0v7'0 00S°0 0500 00T°1 [2YI9 JO A1)
S10°0- % * 190°0 Zz10 0r0'0 ¥Z0'0 £F0°0 _ 609 AN xOU3f Jo K1)
060'0 ou ou 0£0°0 090°0 0500 001°0 00€ ualker Jo A1)
LS80 ou ou TLIO EPEQ 0SL'0 0S¥'0 91LT [13seH Jo K1)
0000 ou ou §71°0 0570 0520 057’1 Uf[wey Jo A3
0490 ou ou SIv0 0£8°0 00s'1 051 weyeln Jo A1
$62°0 ou ou 8200 5500 0S0°0 00£°0 LT PIOJeIn) JO A1)
S90°0 ou ou §50'0 0110 SLOO 001°0 05S UBULIOD) JO KD
0STT N ou £L1°0 9pE0 7070 L1880 SLS'T 1€L°1 pueiseq Jo A
0950 ou ou S60°0 0610 0050 0ST0 056 Areg Jo A1y
TLO0 ou ou LOT0 €10 STI0 091°0 990°T Uo7 3(J JO AN
661°0 ou ou 3500 911°0 001°0 S1Z20 08¢ suie[d ss01) Jo A1)
FIT'T ou ou £61°0 98£°0 0050 000’1 0£6'T qouRwro)) Jo A1)
v5S0 ou ou 8710 967°0 0570 0090 08+ apA1D jo QD
$99°'0 ou ou 891°0 SEE0 005°0 0050 SLY| 09817y JO A)D
o'y ot ou OvL0 08¥'1 00T € 00$'T 00v'L poomumorg jo A1)
121°1 ou ou 5970 6250 059°0 000'1 SH9°T a5pLiuayoaIg Jo A3
66£°0 ou ou 9100 1£0°0 0500 08¢0 61 umefuag jo A1)
vSH 0 ou ou £80°0 991°0 0020 0ZF'0 08 sgueg Jo A3
19%°0 ou ou $80°0 691°0 0£9°0 ¥R pareg jo A1
§96°1 ou ou 8500 ST 001°0 08S'I 9.6 uouadsy Jo A1)
0ce’0 ou ou S110 0£T'0 0570 0EE0 0SI°1 uosuy Jo A0
c8T’1 ou ou LOT0 SIT0 0570 0ST'Y £LO°T Aueqry Jo A1)
16£°1T ou ou 6TLE 651°L 0SL°S 001°€T P6L°LE AuRIqy Jo ANy
O ON/S3X | ON/SaX O DI O BRI O B

sdea0)g PaIEANA %01 Lilding 19301, a8eamyg PIRAME | punord adeang muu.ﬂwww%omc # A0

snpdang PRLIE 6] IE T 98er101g paxnbay pajeAdy adig pueig PuUNOID)

BAIY ApN)S sozedy [eajua)) 3Sap 9Y) ul sanifedorungy] 10y L10)uaAu] a8e.101§

-4 919.L




"sjuawalmbai 193w 0) 9FeI0is saatpddns sazin).,

59°6b 6L'6 85°61 €T'€T 0F'0 LT £r'vy 606°L6 SITVLOL
00 ou ou ?S0'0 801°0 0S1°0 429 oA T, Jo A1)
6970 ou ou PS0'0 010 +01°0 CLT0 LES UOMOWR0IY L, JO AIID)
6980 ou ou oLy O LE60 05L°0 #80°0 600 00L°0 L8LY 1912/103M 8 JO A1)
ELT'O ou ou £20°0 900 ZE1°0 L9000 0£T umens jo A1
9eT’0 ou ou LBT'0 PLED 0090 TL8°1 pIojurelg jo A1
8£0°'E ou ou 909°0 ZITT 00T1 050°¢ 190°9 1ophug Jo L1
Z31°0 ou ou P00 8900 0500 00Z°0 23 3Ny Jo A
P01 ou ou £60°0 810 00C0 000°1 0£6 ueloy Jo Al
DN ON/SOA ON/SIX 14 O DN DN DN DI
PAeAI ®0], PIjeAI[T ™oL, PAIBAd[Y | punoin SIBW0ISNY) JO 4 Ao
aderg adei01g aderog UL '
snpdang PR LIE R RETY @M&.Swm H.e.::UQM PateAdH wm_am puel§| punoix

(Panunuoo) 1-4 9[qeL,




23e10)s peteAs|a Jo nal| ut Ayoedes duind SAZINM 4y

sjuatraxnbor 193w 01 98e10)s sariddns sazinn .,

vI'L LT e 8Lt £T0 76°0 16'9C LLO'LT STVLOL
1€0°0 ok Ou CITo §TT0 9LT0 £TI'l JSm JAudez
LTO0 ou Ou LSOO £11°0 001°0 0¥0'0 09¢ DSM PUnoqisapm
B/Uu B/U B/U B/U B/u 000°ST M SEXDT, [RIUDT) 1890
B/U e/u B/U B/U B/ 0861 AMIA 2y uoo Jaddpy
R[OOSR,
0510 ou ou 800 SLO0 SLO0 0S1'0 CLE I ISMJ Auno) Joj4e],
(uospoop )
1LZ°0 ok ou 1Z21°0 120 0010 9t0'0 ¥S0°0 (44 %0)] <0T'1 DSM [e1ny Kunoy) susydarg
£91°0 ou ou 9110 2eT’0 AN, SLTO 8S1°1 S UTBIUNOIA Jeoquieals
0LTO Ak ou 96070 610 00T°Q 79E°0 096 DS PIOF RS
961°0 ou ou LZT0 T 0 05T0 00 ILZT DS M 150104
Lre'l ou ou 0000 0000 £760°0 LOF0 6840 DS M WOPSUTY Wnssog
B/U B/U B/u B/U B/U 08070 0r00 1 M Aluno)y ould ofeg
1420 ou ou 060°0 181°0 0070 7870 £06 DSM (B YUON
B/U B/U wu '/u B/u 17T AMIN SBX8], [RNUD) YUON
1548 ou ou 690°0 810 0800 0LF O 069 DSM AS[MEL]
1120 ou O SLT'O 6¥E0 0020 09¢°0 LyL1 IS M deuyjeg 1og
90%'0 *x ou 160°0 €810 8900 6LT0 (a4 ¥16 DM elng
B/U v/ B/U B/U B/u ASA\ Auno)) puepseq
<800 Hoe ou 6100 8200 0Z21°0 061 JSM AJunosy syouewio))
88¢0 ou ou 6070 LIV0 02s0 80 £80'7 JSM Auno) urwajo)
900 sk ou 9,00 [434Y £0°0 o 8100 9L DSm AHuno) ueye[e)
B/u I B/U e/ B/U 000°'Z I I AlUnoD umoig
vorT ou ou £6C0 90670 05L°0 052'T 0¢85 (1018 yiasajoorg
S0 ou ou 0900 010 9¢T'0 900 86¢ DSM qRID 1Nty
DA ON/S?X | ON/S2X DN DN DIN DA 14 DN S19U109517) JO
98eimy PAEAI | Jer0], |[paresdry ™0, adeaomg pajerdy punoar) ageaog DI04 WNSAS 9B M
sn[dang SRR ~ ofer0)g paambay pojBAl[ adig pueig punoany ua.Lms

SUI)SAS J9JEAL TRy Jo AI0)udAU] 23R10)S

CHAqRL




West Central Brazos Study Appendix E

A community water system is defined as one that has a potential to serve at least 15
residential service connections on a year-round basis or serves at least 25 residents on a year-
round basis. Each of the entities included in this study fall under this category; therefore, non-
community water systems will not be discussed here. The rules for groundwater systems vary
depending on the size of the system. The classifications are as follows:

1. Systems with fewer than 50 connections without ground storage

2. Systems with fewer than 50 connections with ground storage

3. Systems with 50 to 250 connections

4. Systems with more than 250 connections

5

Mobile home parks with a density of 8 or more units per acre and apartment
complexes which supply fewer than 100 connections without ground storage

6. Mobile home parks and apartment complexes which supply 100 or more connections,
or fewer than 100 connections and utilize ground storage

Groundwater systems serving fewer than 50 connections without ground storage must
have a well capacity of 1.5 gpm per connection and a pressure tank capacity of at least 50 gallons
per connection. Groundwater systems serving fewer than 50 connections with ground storage
must have a well capacity of 0.6 gpm per connection, a total storage capacity of 200 gallons per
connection, two or service pumps with a total capacity of 2.0 gallons per minute and a pressure
tank capacity of 20 gallons per connection. Systems with 50 to 250 connections must meet the
same requirements. In addition, the system may provide 100 gallons per connection of elevated
storage in lieu of pressure storage and, if the system provides at least 200 gallons per connection
of clevated storage, the service pump capacity is reduced to 0.6 gpm per connection. For
systems of this size and larger, the pumping and pressure/elevated storage requirement apply to
each pressure plane. The rules are the same for systems serving more than 250 connections,
except that two or more wells must be provided and emergency power provisions must be made
if elevated storage requirements are not met.

All surface water suppliers must provide a raw water pumping, treatment plant and
transfer pump capacity of 0.6 gpm per connection. Clearwell storage of 50 gallons per
connection or, for systems serving more than 250 connections, 5.0 percent of the daily plant
capacity must be provided. The total storage capacity requirement is 200 gallons per connection.

The system must provide two or more high service pumps with a total capacity of 2.0 gpm per

E-63




West Central Brazos Study Appendix E

connection or a total capacity of at least 1,000 gpm and the ability to meet peak hourly demands
with the largest pump out of service, whichever is less. Systems providing 200 gallons per
connection of elevated storage need only provide 0.6 gpm per connection high service pumping
capacity. Pressure storage of 20 gallons per connection or elevated storage of 100 gallons per
connection must be provided as well. Emergency storage is required for systems serving more

than 250 connections and not meeting elevated storage requirements.

Table E-3

Groundwater Systems

Pressure Maintenance High Service Pumps
Category Well Total Pressure | Elevated | w/o 200 gal | with 200 gal
Capacity Storage Storage Storage Elevated Elevated
(gpm) Storage Storage
1 1.5 50 2.0
2 0.6 200 gallons 20 2.0
3 0.6 200 gallons 20 100 2.0 0.6
4 2 ormore | 200 gallons 20 100 2.0 0.6
at 0.6
5 1.0 50
6 0.6* 200 gallons 20 2.0

*Systems serving more than 250 connections must have two wells.

E-64




West Central Brazos Study Appendix E
Table E-4
Surface Water Systems
System Component Less Than 250 More Than 250
Connections Connections
Raw Water Pumps 0.6 gpm per 0.6 gpm per
connection* connection®
Treatment Plant 0.6 gpm per 0.6 gpm per
connection connection
Transfer Pumps 0.6 gpm per 0.6 gpm per
connection® connection*
Clearwell 50 Gallons per Same or 5% of
Connection Daily WTP Capacity
Total Storage 200 Gallons per 200 Gallons per
Connection Connection
High Service Pumps 2.0 gpm per 2.0 gpm per
w/o Elevated Storage Connection Connection
High Service Pumps with (.6 gpm per 0.6 gpm per
200 Gallons Elevated Storage connection connection
Pressure Storage 20 Gallons per 20 Gallons per
Connection Connection
Elevated Storage in Lien 100 Gallon per 100 Gallon per
of Pressure Storage Connection Connection
Emergency Power Capable of 0.35 Gallons
per Connection

* With largest out of service

E-65




